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Hns BUKOpHCTaHHA BHKIIOYHO ANIUIOMOBAHHM MCAHYHHM NPaLiBHHKOM, JIKYBaNLHHAM 3aKnanoM abo
naGopatopiero

Bakuuna ans npodinakrakn koponasipycy (SARS-CoV-2), ninsHosipionna, iHaKTHBOBaHA
KOBAKCHH

1. HA3BBA TA OIIMC JIKAPCHLKOT'O 3ACOBY:

KOBAKCHH (Baxuuna s npodinaxtaku koponasipycy (SARS-CoV-2), [1IbHOBIPIOHHA, IHAKTHROBAHA)
/ COVAXIN® (Whole Virion Inactivated Coronavirus (SARS-CoV-2) Vaccine) ssnse co6oro biny abo
Maibke Ouly, OnanecleHTHY CyCIIeH3110, BUIBHY Bill CTOPOHHIX YacTOK, MO MICTHTH 6 MKT LIIEHOBIPIOHHOTO,
IHAKTHBOBAHOTO AHTHIEHY KOPOHaBipycy (SARS-CoV-2) (mrram NIV-2020-770).

2. AKICHMY TA KUIBKICHHAM CKJIAJL:
Koxna no3a 0,5 M MicTHTE:

LlinpHOBipionHHMi, iHAKTHBOBaHMI aHTHICH KOpOHaBipycy (SARS-CoV-2) (mram NIV-2020-770) ... 6 Mkr

AnOMIHI0 TIAPOKCHITY Teilb, eKBIBANCHTHIN A" .. ... i, 0,25 Mr
TLR 7/8 ATOHICT ....coueeviuneicscesiniesees st eaese s sas s sssssesesssssaessassss st sesesssesseesensesssessssssass 15 Mxr
DD CHESACTREIOE ovissvauns s R s o B A T a v R P 2,5 mr
DochHaTHHN OYDEPHHI POZTHH .eveverrriieisieisesiiieserseeeseesseeseeeeeseeereesesee st esnss q.s. 10 0,5 Mn

3. JIKAPCHEKA ®OPMA

CrepuneHa cycrieHsis Juis in’ ekiii.
4. KJIIHIYHA THOOPMAIIIA:

4.1 TepanesTHyHi NOKa3aHHA

KOBAKCHH noxasaHuil IS akTHBHOI iMywHizanii mms mpodinakTuiu BipycHO! indexuii, BHKIMKAHOT
BipycoM SARS-CoV-2, oci6 Bixom >18 pokie. Bakuuma gossoneHa s oOMeEXeHOTo 3aCTOCYBaHHs B
CKCTPEHHX CHTYAIiAX y IPOMAJICBKHX iHTepecax BIANOBIAHO 10 nonoxkens Hopux Tlpasun mojio TMKapCHKUX
3ac001B Ta KIiHIYHHX BHIPoGyBans 2019 poky, 3akoHy npo MiKapchKi Ta KocMeTHuHi 3aco6u 1940 DOKY.

4.2 lo3u Ta cnocid 3acTocyBanus
KOBAKCHH c1in BBOAMTH y BArIAi ABOX J103: y Jersb 0 Ta aeHs 28.
Crnocib 3acTocyBanHs: BHYTPIlIHEOM 3080,
PexomenzioBano, ocobam, siki orpumanu niepury nosy KOBAKCHH, 3asepmumiu KYPC BaKLMHALIT BHKIIOYHO
apyror noszoro KOBAKCHH.

4.3 IlpoTunoxasanns
o T[inmepuyTnupicTs 20 GyAB-AKHX KOMNOHEHTIB BAKI{HHH.

4.4 Ocobnusi 3acTepexenns Ta 3an06ixHi 3aX0/1H NPH 3acTOCYBaHHI

e He BBoANTH BHYTPIIHEOBEHHO, BHY TPINIHBOIKIPHO 260 TiAIKIPHO.
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BHYTPILIHLOM A30BuX  iH’exuiii, KOBAKCHH cnig seomuté 3 obepexnictio ocobam 3
TpomboumToneHicio, Gyab-KMM NOPYIICHHSM 3ropraHns Kpoei aGo ocoBam, 1o OTPHUMYIOTH
AHTHKOATYNIAHTHY TEPANilo, OCKINBKH HiC/Is BHYTPIlIHEOM S30BOr0 BBEIEHHS Y IHX 0Ci6 MOXYTh
BHHHMKATH KPoBOTedi ab0 cHHIM,

*  Ocobu 3 mocnabieHHHM IMyHITETOM: HEBiOMO, Ul Y 0ci6 3 NIOPYUICHHAM iMyHHOI BIZNOBii, B TOMY
aneni ocif, sKi OTPUMYIOTH IMYHOJCTIPECHBHY TEpamiio, BAHHKATHME Taka % BiINOBIIL Ha cxemy
BAKIMHALIL, 5K 1 y IMyHOKOMIETEHTHHX ocif. Ocobu 3 mociaGacHuM IMYHITCTOM MOXYTh MaTH
BIIHOCHO cn1abury iMyHHY Bi/TIOBi/b Ha CXEMy BaKIMHAIL].

e Jlitu: kniHi9Hi BUOPoOYBaHHS 3 OLIHKH Ge3nekH Ta epexrusnocti KOBAKCHH vy nireit ta mignitkis
(BixKoM J10 18 pokiB) TpuBaroTs. JlocTymui o6MexkeHi nani.

* BsaemosaminnicTs: BifcyTHi Aani npo sactrocysanns KOBAKCHH ocobam, ki paHilie oTpUMYBaH
4acTKOBI cepil iHmmX BakuuH npots COVID-19.

¢  Bakumnosana oco6a NOBHHHA 3aJIMIIATHCA TIJ MEIHYHHM HATJIAIOM NpoTAroM moHaiMenme 30

XBHIHH miciA BakumHauii. Ilepen BukopuctammsM Bakmamy ciiz gobpe crpycuTH, mo6 OTpHMaTH

OnHOpinHy, Ginysary nposopy cycnensiio. Ilepen 3acrocysannsm dnaxkon cnin Bi3yaJsHO OrIAHYTH Ha

HAABHICTH Oyab-AKMX CTOPOHHIX 4acTok a6o immoro 3aGapsnenus. STkmo Y BAC BMHHUKIH CYMHIBH, HE

BHKOPHCTOBYIiTE BMicT (hakona. KOBAKCHH He ¢ 3MilTyBaTH 3 iHIIMMH BAKITHHAME.

4.5 B3aemonis 3 v JikapcsKuMu 3acobamu Ta iHui BHAM B32acMOii.

Hocnimxenns B3aemonii He nposoaunocs. OnHovacke zacrocysanis KOBAKCHH 3 iHmmmy siikapchKumu
3ac00aMH He OCIiKYBaIOCs,

4.6 3acTocyBanus miA Yac BariTHOCTI Ta rOAYBAHHA IPYLTIO

besnexa, edexTuBHICTL Ta iMyHOTeHHICTE y BariTHHX Ta KiHOK, 1110 TOAYIOTh TPYIIO HE BCTAHOBJICHA, X0UYa
BaKIMHALIs JO3BOJICHA 1A JKIHOK, 10 TOXYIOTH Iy mio. HasBHMX maHmMX 1Moo Bakuuau KOBAKCHH, o
Gyna BBE/IeHA BariTHMM JKiHKaM, HEOCTATHEO JUs 1HOPMYBaHHS PO PH3HKH, MOB’S3aHI 3 BAKLMHOIO M1iJ
4ac BariTHOCTI.

3acrocysanns KOBAKCHH BaritauMm sxikam PCKOMCHIYETBCS JIMILE y BHNAMAKY, AKIIO KOPHCTH BiJ
BaKUHMHAMIT JUI4 BAriTHOT NepeBMInye noTeHuiiini pusuky. {06 J0NOMOIrTH BATITHHM KiHKaM 3pobuTH 1110
OLIHKY, iM cnin HanatH iHdopMmaito npo puzukn COVID-19 nix gac BaritHOCTi (BKIIIOHAKOYH, HANIPHKIIAT,
IO JIESKi BATITHI XIHKH MalOTE TiABHINEHHH PH3HK indixysanns abo MawoTh CyNyTHi 3aXBOPIOBAHHA, IO
NABHULYIOTE PH3MK BAXKKOro nepebiry 3aXBOPIOBaHHA), HMOBIPHI NepeBarH BaKIMHALII B MiCIEBOMY
€MieMioNOri9HOMY KOHTEKCTI Ta ITOTOUHI 06MesKeHH s TaHHX o070 Ge3neKH /1718 BariTHHX JKIHOK.

4.7 Nocmimxenns sy KOBAKCHH sa 3pathicTs KCpyBaTH TPAHCIIOPTHUMH 3acobami a60 npamopaTi
3 IHIIHMH aBTOMATH30BAHHMH CHCTEMaMU HE TIPOBOAIIHCE.

4.8 Iobiyni peakuii

Hocein kainiyauX BUNpodyBans,
besnexa sakunin KOBAKCHH Gyna ouinena B nocimimpkenmsx hasu 1, da3u 2 Ta dasu 3, mo Tpugae,

Kniniune nocmimkenns ¢asu 1 nporoaunocs s Inxii 3a yuacti 375 350poBux nopocnux no6pone :
nepiuuMH 50 yyacHHKaMH, 3aTySCeHUMHU 10 JOCI PKeHHS, CHOCTEpIraaH nporarom 7 JHiB n}- LS BaKLHHALLT,
1 HAa OCHOBI HE3ANEKHOrO aHANI3y 3aMACKOBAHHX MAHMX IO Gesnekn, mpoBeneHOTS, ﬁﬁﬂkﬁé{%’i‘
MOHITOPHHTY JaHMX mozo Gesneku, Gyio J03BONCHO NIPOJOBKHTH JIOCHIKEHHA 3 B {LHRHM ff&lrﬁ fu‘};_, }
YYaCHHKIB JI0 BCiX Ipyn. YYacHHKIiB BHNAIKOBAM UHHOM PO3NOAUIMIN 1A orpnmannq'rﬁ:" iei 3 prc'):ic_ .
penentyp Baxunhu (3 Mkr 3 Algel-IMDG, 6 mxr 3 Algel-IMDG a6o 6 mxr 3 Algel) a6o , KoHTpOAEHoOT AT |
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NOBiAOMIANM nauientn, Gy 3apeectposani y 17 yuacuuxin (17%; 95% I 10-5-26- 1) y rpyni 3 mxr 3
Algel-IMDG, y 21 yuacuuka (21%; 13-8-30-5) y rpyni 6 mxr 3 Algel-IMDG, y 14 yuacuukis (14%; §-1—
22:7) y rpymi 6 mr 3 Algel ta y 10 (10%; 6-9-23-6) y rpymi mume 3 Algel. HajinomupeimumMu mobiyHHMH
peaxiiamu 6yin 6tk y Micui in’exuii (17 [5%] 3 375 yuackukis), ronosnuit 6ims (13 [3%]), Broma (11 [3%]),
MiIBHIICHHS TemniepaTypu (9 [2%)]) Ta Hynota abo Gmosanns (7 [2%]). Vei nepesbaveni nodiumi peaxiyii
Oymu nerkumu (43 [69%] 3 62) abo nomipuoi TsmxkocTi (19 [31%]) i BuEHKanH YacTinte micas IEpIIOl A03H.
Onny cepiiosny noGiuny peaxiio BipyCHOTO IHEBMOHITY 6yi10 3apeecTpoBane B rpymni 6 Mir 3 Algel, ne
NIOB’A3aHY 3 BaKIHHOK.

T —— —

Kuniniuse gocnimrenns dasu 2 npooaunocs B Inaii 3a yaacri 380 no6posonbuis — nigmiTkis Ta 3I0POBHX
nopociux. YaacHuku 6ynu pansomizosano noaineni (1:1) ans orpumanns npenapaty 3 Mxr 3 Algel-IMDG
abo 6 mxr 3 Algel-IMDG. ITicns 06ox 103 Rafinomupenimoro nepeabaueHoro MOBITHOIO peakiieo 6yB 6is
y Micti in’exuii, npo o nosigommmn 5 (2:6% [95% I 0-9-6-0]) 3 190 yuacHukiB y rpymi 3 MxT 3 Algel-
IMDG T1a 6 (3-2% [1-:2-6-8]) 3 190 yuacuukis y rpymi 6 mxr 3 Algel-IMDG. Binsmicts no6ignux peakuii
Gymu nerxkumu (69 [89%] 3 78 yuacHukis) i MHHAIM NPOTATOM 24 TOMH 3 MOMEHTY BHHHKHEHHS. 3a 7 JHIB
micyis ApyTol A03H mpo nepeabadeni Miceri Ta cHcTemui no6iuni peakuii nopinomumu 38 (20-0% [14-7—
26-5]) 3 190 yuacuuikis y rpymi 3 mMxr 3 Algel-IMDG Ta 40 (21-1% [15:6-27-7]) 3 190 YYAacHHKIB y rpymi 6
MKr 3 Algel-IMDG. 38’a3ky Mik 03010 BaKLHHM Ta KiNbKicTIO NMOGIYHMX peakiii me criocTepiranocs.
Halinommpenimoro nobiunoro peakuieio y nocaimkenni asu 2 6y 6ib y Micwi i1’ exuii, 3a sk CIiyBaNH
rofoBHui OuTh, BTOMa Ta NiABHINCHHS TemuepatypH. He Gyino 3adikcoBaHO XOAHMX cepiozHnx abo
Hebesneunnx ang kurrA (106710 4-r0 Ta 5-T0 cTymens) nepenGaueHHX MOGIMHMX peakniif. 3HauHHX
BIAMIHHOCTEH 110210 6E3MeKH HE CIOCTEPIranoch Mixk IBOMA IPyIaMH.

Hemae cyrresoi pisHuui y wactii ydacHukiB, ski Manu mepenGaueny micuesy a6o CHCTEMHY TODiuHy
peakuiio y rpyni 3 mxr 3 Algel-IMDG (38 [20:0%; 95% I 14:7-26-5] 3 190) Ta rpymi 6 mxr 3 Algel-IMDG
(40 [21-1%; 15-5-27-5] 3 190) na 0-7 Ta 28-35 nami; cepiiosnnx nobiunux peaxiuii y AOCHDKEeHHI He
crocrepiranocs,

beznexa

BBV152 nponemonctpysas npuitnsTui npodins 6e3nexn Ta peakToreHHoCTI Y AOpOCIHX BiKOM =18 pokis,
B TOMY 9YMCI Jopocnux Bikom =60 pokis (y ToMy umenm 3 cymyTHiMu 3aXBOPIOBAHIAMH, TOB I3aHHMH 3
NIABHILEHHM DH3HKOM HNPOIPECYBAHHA /IO TAKKOTO/KPHTHIHOTO nepebiry COVID-19). V nopisusuni 3
IHITMMH iHAKTHBOBAHHMH BaKIHHAMH, DeaKIlii TinepayHBoCTi micas imMynizanii BBV152 6ynu piaxicaumu
Ta 3a3Buvail HecepiiosHumu. Baxkknx anepriunmx (aHadimakTHYHMX) peakiiil y KIIHIYHHX MOCTIKCHEIX
BBV152 na crorozni He 3apeecTpoBaHo.

Beworo byno sapeectposano 5959 mobiunnx peakuiit (IIP) y 3194 cy6’extis, npu L[LOMY TOPIBHIOBaHA
gactka (12,4%) cy6’exris mana monaiimenme oxuy ITP y rpynax BBV152 Ta mnaue6o. ITP, 3apeecTpOBaHi
B rpyni BBV152 6ysu nerxumu (11,2%), nomipaumu (0,8%) a6o saxkxumu (0,3%) i Oynu aHaJIOTTYHHMH 110
3apeeCTpoBanuX y rpyni nnaue6o (nerxi [10,8%], momipsi [1,1%] Ta Baxki [0,4%)]). Beroro B nocimkerHi
Oyxno sapeectposano 106 cepiiosnux nobignmux peaxuiii (CITP) y 99 cy6’exris; 40 peaxuiii y rpyni BBV152
Ta 66 peakuiii y rpyni nnaue6o. 3aranom, rpyna mwiane6o (60 [0,47%) cy6’exTiB) Mana Buuy gactoty C
nopiBHSHO 3 rpynor BBV152 (39 [0,30%] cy6’extis). JInme omna CITP (iImynna TpoMGoLMTOTIEH )
CHCTEMHO-OPraHHOMY KJIacl «INOpyLIeHHs 3 00Ky KpoB’sHOi Ta jiMdaTHuHOi cHCTeM» BAKATOCH =X
noB’sA3aHuM 3 BBeAcHHAM BBV152. ¥V mocnimkensi Oyno 3adikcorano 15 neransuux Bumna rl’a;:E '%ﬁ'?ﬁ‘ 8""&3 \
SKHX HE BBAXABCH JOCHIHAKAaMH 1oB’93anuM 3 BBV 152 a6o mnauebo; NOBIHOMIIANOCH, 6;3?%15? P w‘\
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JIMOBIDHO, “epe3 TOCTPHIT KOPOHAPHUI CHHAPOM Ta CYNyTHIO rineprensito, COVID-19 (5 cy6’exris), |
JICTATEHHI BUTIA0K 3 HEBIAOMOT IPHYMHY | CHMOTOMAMH TOJIOBHOTO GO0 Ta 2 NCTaNbHi BHITAJKH, AKI 1I¢
CII1J] BU3HAYMTH,

He Byno sabikcorano xouux aHadinakTuasux peaxiiii.

Ipubmusno 9% cy6’extiB Manu mouaiiMenme oany noGiuny peakiito NpoTaroM 7 AHIB MicAs BaKIMHALIT;
3arajibHl MOKA3HMKH 4aCTOTH TepeffaueHnx TOGIYHHX peakiiii OyaM HWKYHUMH THCHsS [03H 2 (4.3%
cy6’exrie), nix micna nosn 1 (5,9% cy6’ektiB), i ManH TeHACHLIO GyTH ACHIO BUIAMH y rpyni BBV152,
HiXK Yy rpymi wiane6o. Cepen MicueBmx abo CHCTEMHHX nepeabavenux ITP nosinomnsiocs aumre npo 6its y
Micl iH’exiii 3 acToTor0 >1% micis BBefeHHS GY/Ib-5KOT JO3H a60 3arambHEM CYMAapHHM TIOKa3HHKOM
Omu3bko 4% y pisHux rpynax. Ananoriuni sactku cy6’exTis y rpynax BBV152 (3,04%) ta mnane6o (2,78%)
HoBioMIIK 1Ipo Gib y Micui in'ekwiil micus uepiwoi 1o3m, 3i sHiwkeHHsm 10 1,81% 1a 1,62% cy6’exriB
micns Apyroi ;03¢ BimmoiaHo. I wacti micuesi ITP Bxmouany EpUTEMY B Miclli il eKilii, yuyneHeHns B
micui in’exuii Ta HaGpak B Micui in’exuii, npo sxi nosigomuam < 0,3% cy6’ekTis B Oymp-siKiit rpyni micis
BBEJICHHA OyaB-AK01 103H.

Hepenbaueni cuctemni ITP criocrepiramucs pimme —y 2,57% ta 1,92% cy6’exTiB micns no3u 1; ray 1,8%
Ta 1,6% cy6’exris micna nosu 2 y rpynax BBV152 Ta nnane6o Bimnosinno. HaiuacTimon cHETEMHOIO
MOBIYHOIO peakuiero 6yB ronoBHMI Gijib, 3a SKHM CI1iAyBATH TinepTepMisi, BToMa Ta Mianris; y o6ox rpynax
4acToTa BHMAJIKiB cTaHoBWIa Menme 1%. Beworo 6yno sapeectposano 767 HenepeadadeHnx mobigHux
peakmii y 450 cy6’exris; 1,76% y rpyni BBV152 ta 1,74% y rpyni mnaue6o. Vi HenepenbayeHi nobiuni
peakuii cnocrepiramucs y <1% cy6’exTiB i3 aHANOTIYHOI YACTOTOM y rpynax BBV152 ta nnane6o;
HAAIIOMIUPCHINIMME NOBIYHUMH peakuismMu OynH Timeprepmis, Kauleis, TonoBHMII 6ins Ta Gilb y
porornorui. Heraitui ITP B Mexax 30 xeunun cnocrepiranucs mume y 0,1 % cy0’€eKTiB micnsa BBEIACHHS 03H
1 Ta'y 0,04% cy6’exris micns BBeieHHs 1034 2. Binbina xinskicTs Heraitaux TP B Mesxax 30 XBHIHH micas
BBEJICHHA JI03H criocTepiranacs B rpyni niane6o (29 seum, 23 cy6’exTH) HOPIBHAHO 3 rpynoio BBV152 (14
B, 12 cy6’exTis); OinbiuicTs 3 uux Heraiinux TP BHHMKaH mic/ia BBeneHAs no3u 1.YacTka Cy0’eKTiB, y
AKHX CrocTepiranucs 6yap-aKi nobiuni peaxilii, 0 BUMAaranau HagaHHS MeIHYHOI JIOTIOMOTH, Ta nobiuHi
peaxuii ocobnueoro 3navenns, Gyna noaibuoro y rpynax BBV152 ta mane6o. Io6iusni peaxiiii npu3Benu
A0 TIPHIMHCHHS 3aCTOCYBaHHA Npenapaty, o BUBYAEThCA, y 19 cy6’extin: 13 cy6’extis y rpyni BBV152
Ta 6 cyb’extiB y rpyni miane6o. B uminomy, npemapar BBV152 NPOJICMOHCTPYBAB Xopommii npodiis
PCAKTOTCHHOCTI 3 aHATIONYHUMH TNOKA3HHKaMH fepeabaueHux, HenepeaGayeHux Ta cepiiosaux noGiuHux
peaxuii, a Takox no6iuHKX peaxuiii 0coGIMBOTO 3HaucHHA y rpynax BBV152 Ta miane6o.

IoGiyni peaxuii, mwo cnocrepiranmes nix uyac wiimivEnY AOCHiIAKeHb, TIepepaxoBani HmK4Ye 3a
KATeropisMu 4acToru: ayxe 4acto (> 1/10); wacro (> 1/100 xo 1/10); mewacro (= 1/1000 xo < 1/100);
piaxo (= 1/10 000 xo < 1/1000).

IoGiyni peakuii, uo cnocrepiranncs npu 3acrocysanni BBV152 s KainiuyHOMY Jocaikenni pasn 3:

CucremHo-opransnii Kiac 3a Yacrora Iobiuni peakuii
Kaacupikaniero MedDRA BHHHKHEHHS |
Ilopymenns 3 60Ky HepBOBOI CHCTeMH Yacro TosnoBuuii Ginn i

Cropinka 67 3 564




Heuacro 3anamMopouenns
Topymenns 3 60Ky AMXAILHOT CHCTEMHU, Yacro Kamens
OpTraHiB rpyaHoi KJITHHH Ta CepelocTIHNA
Heuacro Biae B pororaorui
Posnanu 3 6oxy onopro-pyxosore anapaty | Yacro Miauris
Ta CHOJYYHOI TKAHHHH
Heuacro Aprparis
Posnann 3 Goky WIYHKOBO-KHIIKOBOTO Heuacro Hynora
TPaKTy
Heuacro Hiapes
Hopyuwenns 3 Goxy mwkipu Ta nigmKkipaux Heuacro Crepbix
TKAHHH
3arannui posnaan ta peakuii B micui Yacro Biab B micni in’exuii,
in’exnii NiIBHIEHHS TEMIepaTypH
TiJa, BTOMA
Heuacto Epurema B micui in’exnii,
yutinbHeHHs B Micui in’ exuii,
Habpsk B MicHi in’exuii,
cBepbixk B Micui in’exuii, 03006

Ha mizcrasi seity ananisy 6esnexn, opopmiaeHoro Harionansaum komiterom 3 ITITP (nocTRaKIMHATILHUX
nobivHKHX peakuiit) MinicTepcTa 0X0OpoHH 310poB’a Ta 106pobyTy cim’i Bia 17.05.2021 p., MiCHA BBENCHHA
6 784 562 no3s BBV 152, ne 6yno 3apeectposano noTeHiliHmx TpoMO0eMBOTIYHEX ABHIIT gepe3 miathopmy
CO-WIN.

Hani nipo noGivni peakuii, m1o BUMaranu HajaHHA MEIHIHOT JONIOMOTH, cepiosni nobiuni peakuii (CIIP) Ta
neTanbHl BHNAZAKH Oymu 3ibpani Bim ycix 25 798 yuwacHHKiB, sKi OTpHMATM BAKUMHALIIO B paMkax
AocmpKeHHs, i 6y1yTs 30mparics npotarom 1 poky.

4.9 Imynna sianosiae Ta edexTuBHiCTHL

Koponasipycra xsopo6a COVID-19 cnpuuunseTses indixysaunsam Bipycom SARS- CoV-2.

Hocaipxenns imynorennocri y moneii (pasza 1 Ta 2)

Hocnimxennsa asu 1 nokasano, mo yacrora cepoxomsepcii (%) cranormuna 91-9% y 6 Mmkr 3 Algel-IMDG
micns BBEICHHS 7031 2. Yepes 28 anis micns apyroi nosu cepenne reoMerpuuse Tutpie (CI'T) cranosuio
66-4 [95% JII 53-4-82-4] y rpymi 6 mkr Algel IMDG ma ocuoi MNT50. Bianosini T-knitiua CD4+ ta CD8+
Oy BusBNeHi y miarpyni 3 8 yuacHukiB 3 rpyn 6 Mxr Algel-IMDG. KpiMm Toro, 3a 10noMoror asamizis
ELISA susnagamn I1gG no cmaiiky raikomporeiny (S1), peuentop-38’s3yBaisHoro nomeny (RBD) Tta
HyKneokancunHoro 6imka SARS-CoV-2, mo mmHako 36insmiyBanucs micis BBeACHHS Y HABOAO30BOMY
pexumi. Cepeani koedinients isorunysanns (IgG1/1gG4) cranoswm Ginbme 1 115 BAKIHHOBAHOT TpyIH,
110 CBiYMI0 Npo 3mintenns 1o Thl B iMynnii Bignosixi.

Hepes Tpu Micslli mics OTPHMAHHA APYroi 03H B Y4acHHKIB pochimkenas dasu 1 OymH B3ATi 3pasku
CHPOBATKH AJ1A NOAAIBLIIOrO CIOCTepeKeHHA. Y rpymni 6 Mkr CI'T (MNTsy) Ha 104-ii neHs cTaHOBHIH 6
[95% JI 53-7-90-0]. Cepoxonsepcis Ha ocHoBi MNTS50 6yna sapeectposana y 76 (81-1% [95% ,IEI 71
88 1]) y4acHukiB y rpym 6 Mxr 3 Algel-IMDG. Ile cBigunts Tpo T¢, 1o CFT 36ep1ra.nucn HepEI2y IR,

AKa BHABMJIACA CTIMKOIO cepesi peLMImeHTiB Bakay dasy 1.
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noTiM 30imbuuses 1o 197-0 (95% JII 155-6-249-4) na pens 56. Cepokonpepeis Ha ochosi PRNT50 ua 56
AeHb 6yna 3apeectporana y 174 (98-3% [95% [I1 95-1-99-71) 3 177 ysacnukis. CI'T (MNTS0) Ha 56 nenn
cranosunn 160-1 (95% 11 135-8-188:-8). Cepoxonnepcis Ha ocHosi MNTS0 Ha 56 nens Gyna 3apeecTpoBaHa
y 171 (96:6% [95% 1 92-6— 98-5]) 3 177 yuacuuxie. ITicns sBesienna Bakuunu GynH BHSBICHI THTPH
antntin IgG (GMT) no Beix enitomis (cmafik raikonmpoTein, pelenTop-38’s3yioumii joMen i
HyKJIeokancHaani 6inox). Crisinsomenns Th1/Th2 nurokinis Bkasye Ha smimtenns sianosini Thl kritmm
Ha 42 JcHb.

Hocainaenns imyHoreHHocTi NpoTH BapianTiB, 1110 BHKIHKAIOTH 3aHEIOKOCHHS:

Turpy neitrpanizyioanx antutin (PRNT 50) cuposatok, 3i6pasnx (depes 4 TvokHi micis apyroi no3u) y 38
PCUMIIEHTIB BAKLMHH, AKi OTPHMYBAJH BaKUHHy-KaBauaara BBV 152 y dasi I mocimizmkenns (Hemae 10KaziB
nonepeinbol 1Hpeknii SARS-CoV-2), oliHIOBAIH 115 BUIHAYEHHS IMyHOT€HHOCTI BaKUHHH-KaHIMIATa
BBV152 npotu TpsoX pisHuX mITaMiB Bipycy, BRIIOYaK0TH BAPIaHTH, IO BUKIHKAIOTE 3aHEIOKOEHHS, Alpha
(B.1.1.7). Taxox Gy mpotecroanmii penpesentatuHmii HaGip 3 20 3paskis CHPOBaTKH PENHMITIEHTIB
BAKIMHH — BOHH CIYXWIH NODIBHAIBHMMH 3paskam. Buxopucramms ssadenh PRNTS0 3 mux rpyn
IPOJICMOHCTPYBANIO HesHauHy pisuuio (P > 0,05) B HeifTpanizanii Mix TppOMa AOCIIHKYBAHHMH LITAMAMH.

Tonanpui AociDKEHHS IMYROTEHHOCTI IPOBOJMINCS HACTYIIHHM YHHOM: 3 BHKOPHCTAHHSM CHPOBATOK 28
oci6, imynizoBanux BBV152 (semae nokasis nonepeansoi indexnii SARS-CoV-2), 3i6panux nig uac dasu
I1 KNHIYHOTO JOCHIJKEHHS, Ta 3Pa3KiB CHPOBATOK, 316panux y ocib, axi ogyxami Big COVID-19 (n=17),
6yno nposeaene tectysanns PRNTs. Ile npoaeMOHCTpyBano, o HeHTpani3yroua 31aTHICTh IIPOTH AEHbTa-
BapiaHTiB, 10 BUKIHKAIOTH 3aHenokoenns (VOC) (B.1.617.1), Mana aHanoriuni NMoKasHHKH JI0 CHPOBATOK
BaKIMHOBaHHX 0Ci0 i oci6, mo oxyxaiu. IHine gocimpkenns 6yo TPOBEICHO 3 METOK BH3HAYCHHS IMyHHOI
ianosiai IgG Ta nelitpanisyiouoi akTHBHOCTI y 19 3pa3kax peKOHBaJICCLUEHTHOT CHPOBATKH, OTPUMaHHX y
oci6, mo omyxamu Bin COVID-19 Ta mamu nigreepmpxeni VOC Alpha (B.1.1.7, [n = 2]), Beta (B.1.351 [n=
2]), B.1.1.28.2 (n = 2), ninig BI (n = 13) (15-113 auis micns nosutueHOTO Tecty). Jani NOPIBHIOBAJIH 3
CHpoBaTKaMH 42 y4acHHKiB, iMynisosarux BBV152 B pamkax niniusoro mocmimxensa I1 pasu (sepes 2
Micaui micas apyroi nosu). Ile mocnifkeHHs BMSBHIO BHCOKMi piBeHb IepexpecHoi Heirpamizamii B
CHpOBaTKax, 310paHux y ocif, indikopanux BapiaHTaMu BipyCy, y HODIBHAHEHI 3 THMH, XTO BAKIMHOBAHHII
BBV152. Tlosigomnsnocs npo e ofHe JOCHiDKEHHS, B IKOMY ITOPIBHIOBAIACS HEHTpani3yroul aHTHTiIA B
cupoBarkax, 316panux y oci6, mo oxyxamu ix COVID-19 (n = 20), Ta ocif, BaKIUHHOBAHMX JBOMA T03aMH
npenapaty BBV152 (n = 17) npotn VOC Beta (B.1.351) ta VOC Delta (B.1.617.2). Xoua cnocrepiranocs
SHWKCHHS HEHTPANi3yIounX THTPIB y CHpoBaTKax 0cif, mo oxyxamu Bix COVID-19 (8 3,3 1a 4,6 pasu), a
Takoxk 0¢ib, BakIMHOBaHUX npenapatoM BBV 152 (s 3,0 Ta 2,7 pasu) npotu VOC Beta (B.1.351) ta VOC
Delta (B.1.617.2) sianosiano, crioctepiranacs nepexpecsa HeiTpanisanis npotu mux 8ox VOC.

Kainiuni gocaimpkenns dazu 3

EdexTupHicTn

Hocniwkenns (asu 3 — ne GaraToueHTpoBe, paHAOMizoBaHe, NOJBiHHE Cline, m1ane60-KOHTPONLOBAHE
nocmipkenns B laii, mo Tpusac, sike OLiHIOE eeKTHBHICTE, Geanexy Ta iMyHOTeHHICTS TIPH CXEMi BBCICHHS
ABOX 7103 mpenapary BBV152 nns npoginaktuxn cumnromariynoro COVID-19 y JIOpPOCIMX BiKOM Bif l8
pokiB. Jlocnimxenns npoBoAHTECA B 25 pisHuX KiiHiyHxX Gasax Iuaii. Beboro 6yno panomizosano 25 798
YHACHHKIB, 3 AKuX 24 419 Gyan BaKUMHOBaHi ABoMa no3amMu BBV 152 a6o miane6o. YV nocni DOV NN
BKJIOYEH] iopocii erapie 18 pokis, siki Oyn 3poposumMu a6o Manu cTabinbHuil cTam 3n0poB’ s/ Bo aﬁyno NN
BIIHOCHO 100pe 30anaHcoBaHe cepeal MiArpym 3a BiKOM, CyNyTHiMH 3aXBOPIOBAHHIMH T{af 030 2 \%
AOCIIBKeHHs 6yNIo 3amy4eHO0 y9acHHKIB y 25 KIiHi9HHX 6a3ax, Mo MaTH MOKITHBICTS npoq@%’qm RTI;QR;F b
(ILIP B peansuoMy 1aci) Ta ceponoriuni nocnimxenns #Ha COVID-19, 3 16 macronana 2020 f;_jbjc’}(no Teidas” 1
2021 poxky. Ilepioa BKIIOYEHHA 10 J0CHIUKEHHS 36iraBCs 3 TTOSBOIO HOBHX BapiaHTIB SAR”‘- 2oV A2, saemil 10 /.

YHACHHKH JIOCIIDKCHHS BKJIIOYANH 11i BapiaHTH, 1110 BHKITHKAJIM 3aHCNIOKOEHHS. PesynstaTh ¢ efwrﬂjiunw/m%;/p

zo - s o~y R
TPYHTYBAHCS HA IEPBUHHOMY aHa3i, SKui BKTo4as 12 879 yuacHHKIB, 10 OTpUMAaI Bakiuuy, Tal2 874+
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YYaCHMKIB, 1O OTpHMaIy nnanedo, B sxocti nepmoi 103u. el npomixunii ananis Bkimoyas nani o 17
TpaBus 2021 poky i BIUIOYAB Metiany 146 nuiB nanux 3 6e3nekH, JOCTYIHHX MicHs Nepinoi 103H, i Mexiany
99 muiB criocTepexeHHs e)eKTHBHOCTI Yepe3 ABa THXHI MIcas APyrof 103H.

Ha MOMeHT CKnajianust 3BiTY NPOTOKOJBHOTO aHanily cmoctepiranocs 130 Bumaakis mepBHHHOI KiHieBoi
TOUKH, 1a6OPaTOPHO MiATBEPKEHHX, 3 I0YATKOM IpHHAiiMHI Yepes 14 amiB micna BakuuHanii 103010 2. 3
X BHTIAZIKiB 24 BHHHKIIM B IPYNi BakuuHoBanux Ta 106 (BuHMKIM B rpyni nane6o). Byso BctaHoBneHo,
110 eeKTHBHICTE BAKLIMHU CTaHOBHUTL 77,8% (95% CI: 65,2 — 86,4). Iopansimumii ananis npoBoaMBes s
PO3IIANY BTOPHHHHX KIHLEBUX TOYOK, B TOMY YHCII BaXKOro nepebiry 3axsopiopanna. Y 1boMy aHanisi
saranom 16 yuachukis (1 penumienT Bakimny, 15 penmnientis nuane6o) NpoAeMOHCTPYBaIN eheKTHBHICTL
BakuuHH 93-4% (95% CI: 57-1-99-8) npoTH Baskkoro nepebiry 3aXxBOproBaHHs.

Ilpn ananisi marsepmxkennx cumnromarnasnx sunaakis COVID-19 Gyno sapeectposaso saranom 79
BapiauTis 3 16 973 spaskis, 18 — y rpynmi Bakuman Ta 61 — y rpyni mane6o. Cepen 50 mosuTHEHO
niarsepokennx Bunankis Delta (B.1.617.2) 13 Ta 37 yuacuukis 6ynu B rpynax BakiuuHH Ta mwiaueto, mo
IPOJICMOHCTPYBANIO eheKTHBHICTE BakiuHH 65-2% (95% CI: 33-1-83-0).

JAn3aii IOCTIDKEHHSA TAKOXK BKJIIOYAB PyTHHHE miomicsyHe I1JIP-TecTyBaHHs, TOMY JIOCHIIHHKH MOTIH
BH3HAYHMTH, IO ePeKTUBHICTE npoTH Gescumntomuoro COVID-19 cranosumna 63-6% (95% CI; 29-0-82-4);
BCHOTO 46 GescumnTomMunx Bunazxis (13 y penunientis Bakuuay ta 33 y peumnientis miane6o) (n = 6289).

IMYHOICHHICTE:

3navenns CI'T nna SARS-CoV-2, cnenudiynoro nAb, 6ynu ananoriaaumy y seix rpynax na aess 0. Ha 56-
H JIeHs y Tpynax, ki oTpuMyBaiH cepii 1, 2, 3 BBVI152 a6o nnane6o, CI'T 1o SARS-CoV-2 nAb cranosumn
130,3 [95% NI: 105,8-160,4], 121,2 [95% JI: 97,6-150,5], 125,4 [95% AI: 101,3-155,1] Ta 13,7 [95% M
10,7-17,4] mignosizno. Toukosa ouinka cmisBignomens CI'T [95% JII] ana meitrpanisyrounx anTHTIN
cnerprannx Ao SARS-CoV-2 mix yciMa TpeoMa mapamu cepiii 6ys1a nocnizosso cxoxoro: 1,075 [0,798—
1,449] B cepii 1 mporu cepii 2; 1,039 [0,772-1,398] B cepii 1 npotw cepii 3; i 0,966 [0,714-1,308] B cepii 2
npoTH cepii 3. Bei 95% I s cuissinpomens CI'T micimics B mexax [0,5 — 2,0] ws IHIT 1a [0,67-1,5]
JUis YNpaBIiHHS 3 KOHTPOJIIO 33 MPOJYKTaMH XapuyBaHHA Ta JiKapchkuMu 3acobamu CILIA, Takum gmnOM,
BIJIIOBI/IAI0YH 3a3/1aJ1€Ti/Tb BUSHAYEHOMY KPHTEPIIO TIOCHiZ0BHOT iMyHHOT BiAmOBiAi /yis BEix cepii.

4.10 Hepenozypanns:
IIpo kol BHNAJKK NIEPE03yBAHHS HE NOBiOMIIAIOCE.
5. PAPMAKOJIOI'TYHI BJACTHUBOCTI

5.1. ®apmakoaMHaMiuHi BIacTHBOCTI

Koponasipycna xsopoba COVID-19 cnpuunsserscs indikysannsm sipycom SARS-CoV-2. Bakuuna
KOBAKCHH nocnipkysanacs y KIiHIYHHX JocmimkeHHax dasu 1 ta 2, mo TpuBaoTh, mono 6e3nexH Ta
iMyHOTeHHOCTI, Ta Oyna BH3HaHa Ge3nmegnoro # iMyHOreHHOW. Y mocHimkeHHi (asn 3, mo Tpusae, 6yno
npoaeMoHcTpoBaHo, mo KOBAKCHH sanoGirae COVID-19 niciis BBeieHHs 2-X 103 BAKIHHH 3 iIHTEPBAIOM
B 4 THKHI, Ha OCHOBI IPOMIXHOrO aHa/li3y, AKHii N0Ka3ye, MO eeKTHBHICTh BaKIMHH CTAHOBHUTSL 77,8%.
Tpusanicrs 3axucty Bin COVID-19 mapasi Hegifoma.

5.2 ®apmakokineTHYHI BIACTHBOCTI:
Ouinka ¢papMakoKiHCTHYHHX BIACTHBOCTCH HE BUMATAETHCA LIS BAKIIHH.

5.3 Moxniniuni gani 3 6esnexku
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Ha IMYHOTCHHICTh, Gesnexy Ta 3axucHy ed)eKTHBHICTL Ha Mojen CHPIHCBKHX XOM SIKIB, IO THAaBATHCE
KOHTPOJIBHOMY iHQIKYBaHHIO, Ta Mojeni NpHMatiB (Makak-pesyc), 10 IiAZaBATHCh KOHTPOJBHOMY
wmpikysannio. Xom'sku Oyan BakuunoBani B ami 0, 14, 1 35 (nt1 nosa), xusui Bipyc SARS-CoV-2 6ys
BBC/ICHHH IHTPAHA3AIbHMM ILIAXOM B SKOCTi KOHTPOJIBHOTO iHpikyRaHHS Ha geHb S0. AHanoriyHo Makak-
pesyc akumbysanu B jami 0 Ta 14, a xusuii Bipyc SARS-CoV-2 6ys BBemeHMil iHTpaHasaIbHuM Ta
IHTPATPaXCaTbHUM ILIAXOM B SKOCTI KOHTPONBHOTO iHdikyBanng Ha nems 28. Bei dopmn Bunycky Gyim
BU3HAHI OC3nedHMMHU, IMYHOrCHHMMH Ta 3a6e3MedymIM ceKTHBHHI 3aXMCT K BEPXHIX, TaK i HIKHIX
JMXaTbHUX IUIAXIB.

6. PAPMALEBTUYHA IHOOPMAIIISA
6.1 lonomizkui peyonunn
ATIOMIHIIO Tinpokenay rens, TLR7/8 aronict, 2-deHokcneTanon, (ocdarnanii Gydepunii posann
6.2 OcnoBui BUNajKK HecyMicHOCTI

Jlany BakimHy He MOXHA 3MIlTyBaTH 3 GYIb-SIKAM iHIIHM JIKAPCHKAM 3ac0B0M Ui aKTHBHOIO IMYHI3yI0UOIO
PEYOBHHOIO.

6.3 Tepmin npuaaTaocti

Tepmin npunatnocri KOBAKCHH 3asnaueHo Ha eTHkeTii Ta Ha KapToHHIH kopoOui Bakuuuu. He
3aCTOCOBYHTE BAKLMHY THC/Is 3aKIHYCHHS TEPMiHy NPHAATHOCTI, 3a3HAYEHOT0 HA eTHKCTIH Ta Ha KapTOHHIK
KOpoOLl BaKIIHHH,

6.4 Ocobansi 3anobixui 3axonu npu 36epiranni
30epiratu npu Temneparypi sig +2 g0 +8 °C. He 3aMOpoxyBaTH. Sxiio Gyna saMopoxkena — yTumizyiite.
Ilepen Bukopucranusm noGpe crpycurd. 36epiratm B HenocTymHoMy mis miTel Micii. 306epiratn y

3axXHMIICHOMY Bij{ cBiT/Ia Micui. 36epiraty duiakonn B opuriHAIEHIN yIAKOBII.

7. ©OPMH BUITYCKY
KOBAKCHH ¢opma Bumycka: ¢nakonu 3 ckna, USP THIy 1.

Oxnozmo3oBui ¢urakos — 0,5 mu
Bararonososuii dakon — 2,5 mn (5 n03)

Bararonososnii gnakon — 5,0 mi (10 103)

Bararonososnii pnakon — 10,0 m (20 103)

[Ticns BiAKpHTTS NakoHM MOXYTH OyTH BUKOPHCTAHI Y HACTYNHHX cecisx IMyHI3alii NPOTATOM MaKCHMyM
28 1HiB 33 YMOBH BHKOHAHHA BCiX HACTYIIHAX YMOB (K BKa3aHO y Iporpamuiii 3assi BOO3: IoniTika mono
baratonososnx dnaxonis (5/1®), sepcis 2014 WHO/IVB/14.07).

® TepMiH NpHIATHOCTI BaKLMHY HE 3aKiHYHMBCA,
® Baxuuna cxBaneHa s 3acTocyBaHHs 40 28 AHIB mics BIIKPHTTS driakony, sk Bu3sHaueHo BOO3.

v

*® DyakoH 3 BAKUMHOIO 36epirascs i 6yae 36epiraTics npu TeMneparypi Big +2 go +8 °C.,
* Baxuunu 36epiraloTses y BiIMOBIHMX yMOBAX XONOI0BOTO JIAHILIOLA.

® Mem6pana duakony 3 Baknmsor0 He Gyna 3aHypCHa Y BOMY.

¢ IIpaBuna acenTHkH 3aCTOCOBYBaNMCs 1A HaGMpPaHHs BCIX 103.

* DnaxorHuit Tepmoinmkarop (VVM), 3a 010 HASBHOCTI, He JOCAT TOYKH yTHI3alil,
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e Bigkpurnil pnakon HeoOX14HO HEraHHO YTHII3YBaTH, AKILO 3aCTOCOBYETHCS OyAb-sKa 3 HACTYITHHX YMOB.
e CTepHIbHI IPOUEAYPH He OYJIH OBHICTIO ZOTPHMAHI.

e Icuye xoua 6 mio3pa Ha Te, MO BigkpuTHii dhnakon 6yB 3abpyaHeHuit abo

e IcHyioTh BHAMMI JIOKA3H 3a0pyAHCHHSA, HANpPHKIal, 3MiHA 30BHILIHBOTO BHIJIAAY IJIABAOYHX TACTOK.

¢ Slku1o G1akoH 3 BaKIMHOK 3aMOPOXKeHHH 200 MOMKOoKeHo (hnakoH (TPiMHHA/BHTIK).

8. ®IAKOHHHUH TEPMOIHIUKATOP (OIIIA)
Hocrynni dopmu BuITycKy Bakuuau 3 ¢1akOHHHM TepMoiHHKaTopoM abo 6e3 HpoTo

®nakonunit Tepmoingukatop (VVM 7) posramoBanmii Ha kpummi ¢raxony mo 0,5 mn. OrakoHHHIT
Tepmoinnkatop VVM7 € wactunoro ernketkn na ¢gnakonax KOBAKCWH no 2,5 Mo, 5 M 1a 10 Ma, o
nocragaroThea Kommnasiero «bxapar bBiotex» (Bharat Biotech). VVM7 mnocragaloThes KoMIaHi€rn
«TEMIITAWM Kopnopeiinm» (TEMPTIME Corporation), CIIIA. Ile Touka 3aekHOCTi TEMIEpaTypH Bijl
4acy Nnoxasye KyMyJIATHBHUIl BIUIMB TEIUIa, SKOMY NiJyiaBaBes (IakoH 3 BAKIHHOIO, [HAMKATOp HonepepKae
KIHIEBOTO CTOKHBAaYa NPO NMOTIPIICHHA AKOCTI BaKIHHH Y PE3Y/IbTaTi BIUIMBY TEIUIA.

BUKOPUCTOBYBATH » HE BUKOPUCTOBYBAT W smmsemnaesnedy
Keagpar caftniiwsii 1a . Konip ksagpam - Ksanpar
MO0 HEBNOAD afiraemecn s TeMHiLWA 38

Konip BHyTpiluHbOro KBappaTa hnakoHa 3 LLoAKo BaKUMHa [AOCArNA TOYKM yTHAIZAUT UM
BaKUMHOK CNONATKY Ma€ CBITAIWNi TOUKA nepesuwmna ii, KONIp BHYTPILWKLOTO KBAApPaTa
BIATIHOK 33 30BHILWHE KONO. OgHaK 3 YacoM VAT ETURM 5YAe TakiM caMuM, wo i Konip 308KilsHb0ro

Ta/abo nig fieio Tenna ioro Kenip cTae Kona, a6o TeMHiLUM.
TeMHILLIMM,

MosigoMre BaWIOro KePIBHUKA

-

KyMynaTUBHUIA BANKUE TeANa NPOTArOM TPUBANOro Yacy

larepnperauia inaukaropa VVM7 npocra: cokycyiitecs Ha KBaapari B UEHTpi; #oro komip 6yne
3MIHIOBATHCS TMOCTYNOBO. SIKIIO KOMp KBajpara CBITJHIIMA 3a KOJO HABKOJO, BaKIMHY MOMXHA
BHKOPHCTOBYBATH. SIKIO KOMIp KBajpaTa B LIEHTPi Ta 30BHINIHBOTO KOJIa CTaB OJHAKOBMM abo TeMHime
KOJILOPY 30BHILIHBOTO K0JIa, (p/1akoH HeOOX1JHO YyTHII3yBaTH.,

Jata nepernsany: cepnens 2021 p.

BHTOTOBIEHO Ta IIPEACTABICHO HA PUHKY KOMIIAHIEI0

.
BHARAT

BIOTECH
Leood Jinoadian,

bxapar Biorek Intepremnn Jlimiten,
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agpeca: Cypseit Ne 230, 231 & 235, I'evom Besuni, Typkananni, IHlamipner Maujan, Menuan-Mankawkripi
Hictpikr - 500 078, Tenanrana Creiit, Inmis.
E-mail: feedback@bharatbiotech.com | www.bharatbiotech.com

Cxaprs Ta NpOIO3HILIT MO0 JIiKapehKoro 3acoby, a Takoxk indopmaniio moao Gyas-axoi mobiuroi peaxuii
HaJCHIIalTe Ha eNeKTporHy anpecy feedback@bharatbiotech.com a6o Tenedonyiite 3a GeskomTOBHNM
Homepom: 1800 102 2245°
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SHAZTAT COVAXIN

B 1 OT E< H

1. HA3BA TA OIINC JHKAPCBKOI'O 3ACOBY:

KOBAKCHH (Bakuuna mis npodinaktaku xopoHasipycy (SARS-CoV-2), uinkHosipionna, inakTHBOBaHa) /
COVAXIN® (Whole Virion Inactivated Coronavirus (SARS-CoV-2) Vaccine) ssisie coboro 6iny abo maibke
Gury, onanecleHTHY CyCIeH3ilo, BUIbHY BiJi CTOPOHHIX YaCTOK, L0 MICTHTh 6 MKI LiAbHOBIPIOHHOTO,
1HAKTHBOBAHOTO aHTHreHy kopoHasipycy (SARS-CoV-2) (uwrram NIV-2020-770).

2. AKICHUHA TA KIIBKICHHHA CKJIAJL:
Koxna noza 0,5 MJI MiCTHTE:

I{insHoBipionnuH, IHaKTUBOBaHMIT aHTHIeH kopoHaBipycy (SARS-CoV-2) (wuram NIV-2020-770) ... 6 mkr

AJTIOMIHIIO FIPOKCHY Tellb, eKBIBATEHTHHI Al™ ... ..o, 0,25 mr

1 T TR ATy S SIS s SR, 15 Mkr
2-PEHOKCHETAHOM . . ...cucuvreceeeenesuesassssnnee s seesesesaasas s enas seesesnseseesasasesassssasssnssassessensnsnnene = s on 2,5 mr
DochaTHHHI OYDEPHMI POBHHH ....oovuiieiiiesiiaiiisiriitaine s srsasiessasasseesnasesessssecnsns q.s. 10 0,5 mn

3. JIKAPCbKA ®OPMA

Crepunbha cycreHsis ans iH’ekuii.
4. KJITHYHA THOOPMAIIS:

4.1 TepaneBTH4YHI MOKA3ZAHHA

KOBAKCHH noxasanuii ang akTuBHOI iMyHi3auii 118 npodinakTHKH BipycHOI iH(ek1ii, BUKIHKAHOI BipyCoM
SARS-CoV-2, ocib Bikom =18 poxis. Bakuuna nos3pojeHa s oOMeXeHOro 3aCTOCYBaHHS B €KCTPEHMX
CUTYallifX Yy IPOMaJCEKHX 1HTepecax BiIMoBiaHo 10 nonoxens Hosux Ilpasun mono nikapcekux 3acobiB Ta
KJIiHIYHMX BANPoOyBans 2019 poky, 3akoHy npo mikapehki Ta KocMeTHuHi 3acobu 1940 poky.

4.2 lo3n Ta cnoci6 3acTocyBanns
KOBAKCHH ciii BBOAWTH y BT ABOX 103 ¥ feHb 0 Ta nenb 28.
Crioci6 3acTocyBaHHA: BHYTPIIIHEOM ' S30B0.
Pexomennosano, ocobam, ski orpumanu nepmy nosy KOBAKCHH, 3aBepiumin Kypc BakuMHaLii BUKIIOYHO
apyroto pozoro KOBAKCHH.

4.3 IlpoTunokazanns
¢ [inepuyrmiueicts 0 OyOb-IKUX KOMIIOHEHTIB BAKIIUHH,
4.4 Ocobausi 3acTepexenns Ta 3an06iKkHi 3aX0N NPH 3acTocyBanHi

* He BBOAMTH BHYTPIlIHPOBEHHO, BHYTPIIHEOMIKIPHO a0 MiALIKIPHO.
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Sk 1 mpu BBENCHH] BCIX IHIIMX BaKLMH, CJi 3aBXay 3a0e3leuyBaTH HArIsAA Ta MATH HanoroToBi
BIZIMOBI/IHI Me/IM4Hi 3ac00M Ha BUNAoK Oyb-aKuX aHadinaKTHYHUX peakuili micis iMyHisati,
CynyTHi 3axBopioBaHHs: SK 1 NpH BBeACHHI BCiX immmx BakuuH, BeeaeHns KOBAKCUH cnin
BIZKIACTH y 0cif, AKi MaloTh TocTpe (hebpuibHe 3aXBOPIOBaHHA/TOCTDY iHeKIIi0.
® TpomGoumuronenis Ta mopyuieHHs 3ropraHHA KpoOBi: SK i NpM  BBEAGHHI BCIX IHIIMX
BHYTpilHbOM s30BuX  in'exuif, KOBAKCHH cnig BBOaMTH 3  oBepexumicTio ocobam 3
TpoMOoLMTONEeHICI0, Oyab-AKMM TOPYIICHHSM 3rOPTaHHS KpoBi abo ocofaM, 1O OTPHMYIOTE
AHTHKOAryJIAHTHY TEPAIilo, OCKUIBKH IC/SA BHYTDIIIHBOM S30BOrO BBENEHHS Y LHMX 0CI6 MOXKYTh
BUHHKATH KpoBOTe4i a0 CHHIIL.

® Ocobu 3 nocnabneHHUM iMyHITETOM: HEBIZIOMO, YH y 0ci6 3 mOpyuIeHHAM iMyHHOT BiAOBIMI, B TOMY
gucH 0cib, SKi OTPUMYIOTH IMYHONETIPECHBHY Teparilo, BUHMKATHME Taka % BiANOBiAb Ha cxemy
BaKLMHAL, sIK i y iMyHokomneTenTHHX 0ci®. Ocobu 3 mocnabneHuM IMYHITETOM MOXKYTH MAaTH
BiZIHOCHO cabury iMyHHY BiANIOBLAL Ha CXeMy BaKIIHHALI.

e Jlitu: kniniuni sunpo6Gysanns 3 oninky Gesnexu ta imysnorennocti KOBAKCHH y niteii Ta miuniTkis
(BikoM 10 18 pokiB) TpuBalOTh. JlocTynHi 06MexeHi naHi.

* BsaemosamiHHiCTh: BiACyTHi nani npo 3actocysanns KOBAKCHH ocoGam, siki pasinie oTpuMyBany
YacTKOBI cepil inmmx sakius npotu COVID-19.

* Bakuunosana ocofa NMOBMHHA 3IMIIATHCA Nifl MEAMYHMM HAarNsJOM NPOTSrOM IIoHaiimenue 30
XBHJIMH [iCAA BakuuHauii. ITepesi BUKOPHCTAHHAM BAKUMHY CIifl 1o6pe CTPYCHTH, 06 OTpHMATH OJTHOPIJIHY,
Ginysaty nposopy cycrensiio. Ilepen 3actocypanusam (akoH Ciij Bi3yaasHO OMNSHYTH HA HASRHICTH GYIb-
SKMX CTOPOHHIX 4acToK abo iHuioro 3aGapeienHs. SIKIIO0 y BaC BUHUKIM CYMHiBH, HE BUKOPHCTOBYITE BMIiCT
dbnaxona. KOBAKCHH He ciin 3MilnyBaTy 3 iHIIMMH BAKIIHHAMM.

4.5 B3aemois 3 inmmmu JikapchKuMu 3acoGaMy Ta iHu BHAM B3aeMmoiil

Onnouacue 3acrocysanis KOBAKCHH 3 inmmmu nikapebKumu 3acoGamu He JIOCTIJKYBAIOCH.

4.6 3acTocyBanHs I Yac BariTHOCTI Ta rOAYBAHHA IPY/LIIO

Besiieka, eeKTUBHICTE Ta iMyHOTCHHICTh y BariTHHX Ta JKiHOK, IO TOAYIOTh IPYUIF0 HE BCTAHOBJICHA, X04a
BaKLMHALIA I03BOJICHA JUIA JKIHOK, IO TO/yI0Th rpyamo. HasBHUX JaHMX [IOAO BAKLMHH KOBAKCHH, no
Oyna BBeleHa BariTHUM XKiHKaM, HEIOCTATHBO /U1 iHOPMYBAHHS NPO PHIHKH, TIOB’S3aHi 3 BAKLMHOMK Mif 4ac
BariTHOCTI.

3acrocysanns KOBAKCHH BariTHHM KiHKaM DEKOMEHIYEThCA JIHIIE y BHNANKY, AKIIO KODHCTH Bif
BaKI[HHALIl Ul BariTHOI MepeBMINye MOTeHLiHI pu3uky. 11[06 NONOMOrTH BAriTHMM KiHKAM 3pobuTH 1110
OLIHKY, iM cinl HagaTH indopmartiio npo pusnxu COVID-19 nix wac BaritHoCTi (BKII09aI049H, HaNpPUKIaZ, 110
AedKi BariTHI XIHKM MalOTh TiABMINEHMH pu3MK iHGiKyBamHA ab0 MaioOTh CYNyTHI 3aXBOPIOBaHHA, 11O
MABUILYIOTh PHU3MK BaXKOro nepebiry 3aXBOPIOBaHH#), HMOBIpHI mnepeBarw BakUMHALGI B MiclieBO

€MiIEMiOsIOriYHOMY KOHTEKCTI Ta NIOTOYHI 0OMEXEHHS IaHHX 100 BE3NeKH A5 BariTHHX XKiHOK.

Cropinka 3




SHAZAT COVAXIN

B 1 OT E << H
ol T nsconms e

4.7 Jlocnimxenns sy KOBAKCHH na 3patsicTs KEpyBaTH TPaHCHOPTHHMH 3acobaMu abo NpaLioBaTH 3 iHILIHMH
aBTOMATH30BAHHMH CHCTCMAMH HE NPOBOMIHCE,

4.8 ITo6iuni peaknii

Jocrin kiainiunnx sunpobysann
besnexa Bakuunn KOBAKCHH Gyna ouinena B gociimkennsx dasu 1, dasu 2 ta tasu 3, mo TpuBae.

Kl st o

Kniniune nocnimkenns pazu 1 nposoaunocs B Inxii 3a yuacti 375 3/10POBHX JAOPOCIHX A06POBOIBLIB (BikoM
=18 — <55 poxis). 3a nepummu 50 yyacHHKaMH, 3aNyHCHHMH 10 JOCITIKEHHS, CIIOCTEPITAIH NPOTAroM 7 AHIB
MIC/A BaKUMHALIL, | Ha OCHOBI HE3WIEKHOTO aHWII3y 3aMACKOBAHMX JAHMX IMONO OE3NeKH, IIPOBEIEHOr0
KOMICI€IO 3 MOHITOPHHTY JaHMX L1070 Gesneky, 6yo A03BOJIEHO MPOJOBKHTH OCIIKEHHS 3 BKIIOUCHHAM
PELITH YYACHUKIB 110 BCIX IPyM. YYacHHKIB BUNAJAKOBHM YMHOM PO3MOMLIMIM s OTPHMAaHHA OJHIET 3 TPHOX
peuenTtyp BakuuuH (3 Mkr 3 Algel-IMDG, 6 mxr 3 Algel-IMDG a6o 6 mxr 3 Algel) a60 10 KOHTPO:IBHOT rpynH
mawe 3 Algel. Ilicna orpumanns o6ox 103 nependaueni Micuesi Ta cucTeMHi noGiumi peakiii, mpo ski
noBioMIANH NalienTH, 6y 3apeectpoBadi y 17 yuacuukiz (17%; 95% 1 10-5-26- 1) y rpyni 3 mxr 3 Algel-
IMDG, y 21 yuacuuka (21%; 13-8-30:5) y rpyni 6 mxr 3 Algel-IMDG, y 14 yuacuukis (14%; 8-1-22-7) y
rpyni 6 Mxr 3 Algel Tay 10 (10%; 6-9-23-6) y rpyni auue 3 Algel. Halinommpenimmmu no6igmmmu peaxiiamMu
Oysu 6116 y Micwi ik’ exuii (17 [5%] 3 375 yuachuxiB), ronosuuii 6ins (13 [3%)]), Broma (11 [3%]), nigeuienHs
TemnepatypH (9 [2%)]) Ta nynora abo 6mosauns (7 [2%]). Yei nependaueni no6iuni peaxuii 6yau nerxkumu (43
[69%] 3 62) abo momipHoi Tskkocti (19 [31%)]) i BuHMKanM yacTime micms nepuioi aosu. Opny cepiosny
1n00iuHy peakwio BipyCHOro nHeBMoHiTy 6y1o 3apecctpoBane B rpymi 6 mkr 3 Algel, e OB’ A3aHY 3 BAKIHHOIO.

—— i

Kuniniune pocnimpkenns dasu 2 nposomunocs B Iumii 3a yuacri 380 A00poBonbLiB — MiANITKIB Ta 340pOBHX
Aopociux (BikoM >12 - <65 pokis). VuacHuku 6yam paHaoMizoBaHo noainesi (1:1) nna oTpumanHs npenaparty
3 mxr 3 Algel-IMDG a6o 6 mxr 3 Algel-IMDG. ITicns oGox 103 Haiinomupesinioro nepenbauenoro nobiunoio
peaxiiero OyB 6inb y Micui in’exuiii, npo 1o nosigomman 5 (2-6% [95% JII 0:9-6-0]) 3 190 yuacuukis y rpymi 3
Mkr 3 Algel- IMDG 1a 6 (3-2% [1-2-6-8]) 3 190 yuachuxis y rpymni 6 mxr 3 Algel-IMDG. Binburicts no6iunmx
peakuiii Oynu nerxumu (69 [89%] 3 78 yuachukis) i MuHami npoTsrom 24 rouH 3 MOMEHTY BUHUKHEHHS, 3a 7
AHIB TIicHs Apyroi 103w npo nepenbayeni Micuesi Ta cucTeMHi NoGiuHI peakiii nosizomMuIn 38 (20:0% [14:7-
26°5]) 3 190 yuacnnxis y rpymi 3 mxr 3 Algel-IMDG T1a 40 (21-1% [15-6-27-7]) 3 190 yuacuukis y Tpymi 6 MKr
3 Algel-IMDG. 3B’a3ky MiX 103010 BakuUMHM Ta KUIBKICTIO MOGIYHHX peakuiii He crocTepiranocs.
Halinomupenimoro no6iunoio peakuieio y gocnimkenni dasu 2 Gy 6ins y MicHi iH’ €Ki, 3a SKHM CIIiTyBany
ronosHui 6inb, BTOMa Ta minBMINEHHs Temmneparypu. He 6ysno 3adikcoBamo mommuux cepitozHux abo
HebesneyHux s kUTTA (To6T0 4-r0 Ta 5-r0 cTYNeHs) nepeadayeHux nobigHIX peaxiiii. 3HayHUX BiAMIHHOCTE!
110710 OE3NEKK He CMOCTePiranock MiX ABOMa IPynaMH.

Hemae cyTTeBoi pisHuLi y 9acTLi y4acHHKIB, sKi MaIH NepeadavyeHy Micesy a6o CHCTeMHY Nob6iuHy peakiii
y rpyni 3 mkr 3 Algel-IMDG (38 [20-0%; 95% I 14-7-26-5] 3 190) Ta rpymi 6 Mxr
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3 Algel-IMDG (40 [21-1%; 15-5-27-5] 3 190) na 0-7 Ta 28-35 ami; cepifo3uux moBiuHMX peaxuiii y
JOCTIDKEHH] He CIOCTepiranocs.

Koinismi gocui —

BBV152 nponeMoHCTpyBaB npuitHaTHHiT npodyins Gesnexy Ta peakTOreHHOCTI y JOPOCINX BikoM =18 poxis, B
TOMY YMCHI J0pOCIMX BikoM =60 pokiB (y TOMy YHC/i 3 CYNMyTHIMM 3aXBOPIOBAHHAMHM, IOB’SI3AHUMH 3
MiABUIEHAM PH3UKOM HNPOTpeCyBaHHs HO TSXKKOro/kpurmanoro nepebiry COVID-19). YV nopisnsuni 3
IHIIAMH iHAKTHBOBAHHMH BAaKUMHAMH, PeaKuii rinepuyTMBoCTi nicns iMynisauii BBV152 6ymm piakicanmu
Ta 3a3BUYai HecepHosHuMM. Baxkux aneprivuux (aHadinakTHYHHX) peakuiil y KIHIYHMX JO0CITIDKEHHAX
BBV152 na croro/Hi He 3apeecTpoBaHo.

Beboro Gysio 3apeectposauno 5959 noGiunnx peaxuiii (TIP) y 3194 cy6’exris, npu 1150My NOPiBHIOBAHA YACTKA
(12,4%) cy6’exris mana monaiimenine oxuy ITP y rpynax BBV 152 ta nnaue6o. ITP, sapeccrposasi B rpymi
BBV152 6ymu nerxumu (11,2%), nomipuumu (0,8%) abo saxkumu (0,3%) i Gyian aHaIoOridHEMH 70
sapeecTpoBaHuX y rpymi niauebo (nerxi [10,8%], nomipai [1,1%)] ta Baxi [0,4%]). Beboro B nocnimkensi
Oyio 3apeecTposano 106 cepitosnux nobiunnx peaxuiii (CIIP) y 99 cy6’exris; 40 peaxuiit y rpyni BBV152 ta
66 peakuiii y rpyni nane6o. 3aranom, rpyna miaue6o (60 [0,47%] cy6’ekris) mana suury wactory CITP
nopisHsHo 3 rpynoro BBVIS52 (39 [0,30%) cy6’extis). Jluwe oasa CIIP (iMyHEa TpomGoumToreHis) B
CHCTEMHO-OPraHHOMY KIIacl «IIOpYLICHHS 3 60Ky KPOB’sHO! Ta JiMpaTHUHOT CHCTEM) BBAXKANOCH TTOB’ S3aHHM
3 BBefienHAM BBV 152. V nocnimpkenni 6yo 3adikcoBano 15 neTansHux BUNAAKIB, JKONEH 3 SKUX HE BBAXKABCS
AOCHi/IHIKaMK 1IOB’s3aHkM 3 BBV152 aGo nmame6o; mosizomisnocs, wo 6 NeTanbHMX BHNAAKIB Oy
nos’asaxi 3 COVID-19. V rpyni BBV152 6yno 3adikcoano 5 neTansuux BUNajgKiB, yci 3 AKMX CIPHUYMHCHI
thakTopamu, He 10B’s3aHMMK 3 BakuuHawielo. Lli daxTopu BKTIOYANM reMopariuHmil IHCYJIBT, METACTATHYHMIL
PaK A€YHHKIB, 3ynuuKy cepus, COVID-19 Ta pantoBy 3ynuHKY Cepus/BHYTpilIHLOYEpeTHi KPOBOBHIMBH (He
TiATBEPKEHO). [lecaTs NCTaNBHUX BHNAAKIB y rpyni niane6o 6y/1u CIpUYMHEH] HENOB S3aHUMH CTAHAMM i
BKIIOYAJIH CEPLEBO-JICreHeBY HEAOCTATHICTD, 3yIIMHKY CEpLis, MOBIPHO, Yepes ToCTpHil KOPOHAPHHUIA CHHIAPOM
Ta cynyTHio rineprensito, COVID-19 (5 cy6’ekriB), 1 netanshuii Bunanok 3 HepioMoi IPUYHHN i CHMITOMAMH
TONOBHOrO 600 Ta 2 neTanbHi BUMAAKH, 9KI e ¢ BU3HAYHTH.

He by1n0 3adikcoBano xonHnx aHaiIaKTHYHUX PEaKIlii.

Ipubimsno 9% cy6’extiB Manu moHaliMeHLIe oaHy no6iuHy peakiiro nporsrom 7 AHIB mic/s BaKLAHALIT;
3arajibHi OKA3HUKH YaCTOTH nepenbadeHux nobiuHmux peakiiiii Gy HIKYHMH THess 1031 2 (4,3% cy6’exriB),
HiX micas no3u 1 (5,9% cy6’exris), i Manu Tennenuio GyTH AENI0 BULIMMK y rpyni BBV152, nix y rpy‘m
mwianebo. Cepen micuesnx a6o cucremuux nepeabauenux IP nopigomusuiocs nume npo Ginb y Micui in’ekuii
3 4acToToro >1% micia BBeAeHHA Gy ap-aK0i 1034 260 3arajbHUM CYMapHHM TIOKa3HMKOM GIIH3bK0 4% y PI3HMX
rpynax. AHanoriui yactku cy6’ekris y rpymax BBV152 (3,04%) ta miaue6o (2,78%) nosinoMmu npo 6inb
y Micui in’exuii micyis nepiioi 203, 3i 3HmxensaM 1o 1,81% 1a 1,62% cy6’exTis micna ,upyrm JIO3H BIIIOBIIHO.
Tnwi wacri micuesi ITP Bkmodany eputeMy B Micui in’ €Ki, yiiibHeHHS B Micmi i1 ekt Ta HabpsK B Miciti
ii’exuiii, npo sxi nosinommany < 0,3% cy6’extis B Gymp-axiit rpyni micis BBeAcHHS Oy nb-aKoi 103u.

Ilepenbaucni cucremui ITP cnocrepiranucs pimme —y 2,57% ra 1,92% cy6’exris micis ao3u 1; 1a y 1,8% ta |
1,6% cy6’exris nicng no3u 2 y rpynax BBV 152 Ta nnaue6o signosiaso. HaifsacTimowo cuereMuo0 mo6iuHow0
peakiiclo  Oys romosmuii 6inb, 3a sKMM cligyBaNM TinepTepMis, BromMa Ta Mianris; y 000x
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rpynax 4acToTa BUIaJKiB cTranoBuMia Menme 1%. Beporo Gyno 3apeectposano 767 HenependadeHUX no6iunmx
peakuiii y 450 cy6’exris; 1,76% y rpyni BBV152 1a 1,74% y rpyni nnaue6o. Vi Henepenbaueni nobiuni
peakuii cnocrepiranucs y <1% cyG’exTi i3 amazoriysoo wactoTol y rpymax BBV152 ta mnaue6o;
HanoMHUpeHiMMH NoGiYHMMY peakuisMu Gynu rineprepmis, Kaiuens, ronopauii 6ib Ta 6ias y poTorIoTI.
Heraiini TP B mexxax 30 xsunun cnocrepiramucs aume y 0,1 % cy6’exris micnsa Beenenns no3u 1 Ta 'y 0,04%
cy6’extiB mica BBeACHHA 103K 2. Binbma kinbkicts Heraituux TTP B Mexax 30 XBHIMH TiC/s BREACHHS 103U
crocTepiranacs B rpyni nuaue6o (29 seum, 23 cy6’extu) mopisusHo 3 rpynoio BBVI152 (14 seum, 12
cy0’exTiB); Ginbwiicts 3 wux Heraitmux TP punmkami nmicnst sseaennst aosu 1.Yactka cy6’ekrie, y sxmx
cnocrepiranuca 6yas-axi nobikni peakuii, 1o BAMAranM HaZaHHA MEIMYHO! JOMOMOTH, Ta nobiuHi peaxuii
ocobnuBore 3HaueHHs, Oyma nogibnow y rpynax BBV152 Ta mnaune6o. ITo6iuni peakmii npussenu o
NPHIHHEHHA 3aCTOCYBAaHHA Ipernapary, 1o BuB4aeThed, ¥ 19 cy6’exriB: 13 cy6’exris y rpyni BBV152 1a 6
cyO’ektis y rpyni miaue6o. B wuinomy, npemapar BBVI152 nponemomcrpysa  xopouimii npodins
PEAKTOTEHHOCT] 3 aHANIOTIYHUMHU TIOKA3HMKAaMH TepeabayeHux, HemepeabauyeHHX Ta CepiHO3HMX NOGIYHMX
peaxuiii, a TakoxK nobiuHMX peakuiii ocobniBoro 3nayenns y rpynax BBV152 Ta miane6o.

Hani npo no6iuni peakiii, o BUMArany HaJaHHS MeJHYHOI JOMOMOTH, cepitosni nobiuni peaknii (CIIP) ta
neTankHi Bunanky Oyiu 3ibpani Bin ycix 25 798 yuacHukis, Axi OTpUMaNH BaKUMHALK B PAMKax A0C/KEHHS,
1 6ynyTs 36upaTHes npoTarom 1 poky.

MoGiuni peaxuii, mio cnocrepiranmes mil yac KAIHIYHAX A0CHIKeHb, TepepaxoBaHi Huzkue 3a
KaTeropisiMi 4acToTH: Ayxe 4acro (= 1/10); wacro (= 1/100 1o 1/10); neuacro (= 1/1000 o < 1/100); pinko
(= 1/10 000 xo < 1/1000).

HoGiyni peaxuii, mo ciiocrepiraaucs npu 3acrocysanni BBV152 B kainiunomy nocninskenni dazn 3:

CHcTeMHO-0OpraHHHui Kaac 3a YactoTa IoGiuni peakuii
xaacudikauiero MedDRA BHHHKHEHHHA
Heuacro Hynora
Posnazu 3 60Ky nUTYHKOBO-KMIIKOBOIO TPAKTY :
Hesacro Hiapesn
bine B Micti iH’ €k11il, migsuIeHHs
Yacro TEMIIEPaTypH TiJIa, BTOMa

Eputema B wMmicui  in’exuii,

. "an - - - ] 1 1 11 ’ 1T
3araspHi po3naay Ta peakiii B Micw in’ekuji YIIUIBHEHHSA B MICLI i1’ €K1, Habpsik
B Miclli iH’exuii, cBepbik B Mmicui
Heuacro iH’exuii, 03100
Posnanu 3 6oky omo 48 snris
Ky OIOPHO-PYXOBOTO anaparty Ta :
VPR ik e Heuacro Aptpanris
CHONYYHOT TKAHHHH
Yacro I"onosHHI 61k
TMopyuienns 3 Goky HepBOBOi cHCTEMH Heuacro 3anamopoueHHs
) 7t _1\:
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" Yacto Kawens
Topyurenns 3 60Ky AMXaJLHOT CHCTEMH,
OpraHiB IpyIHOI KIITHHH Ta CEPeI0CTIHHS Heuacto Bins B porornoTni
IMopymienns 3 6oky mkipu Ta migmKipHux Hewacto Caepbix
TKaHHH

Ha nincrasi 3sity ananizy Gesnexw, opopmaenoro Hauionansaum xomiterom 3 TP (mOCTBaKIMHANBHIX
nodiyHix peakuiil) MinicTepcTsa oXoponH 310poB’s Ta 106pobyTy cim’i Bix 17.05.2021 p., micis BBejeHHs
6 784 562 no3 BBV152, ne 6yno sapeectpoBaHo moTeHwiiHMX TpoMGoeMboniurmx sBAI Yyepe3 miathopmy
CO-WIN.

4.9 Ilepeno3yBanun:

Tlpo sxonui BUNaAKy Nepea03yBaHHA HE MOBIAOMIANOCE,
5. ®PAPMAKOJIOI'TYHI BJIACTUBOCTI

5.1. @apmakoaHHAMiYHi BAACTHBOCTI

Imynna Bianosias Ta edekTHBHICTE

Koponasipycna xsopo6a COVID-19 cnpuumnserscs indikysanusm Bipycom SARS-CoV-2. Bakuuna
KOBAKCHH nocnifpkysanacs y kIiHiyHMX gocyimkerHsx dasu 1 ta 2 mozno Gesnexu Ta iMmyHorenHocti, Ta
Oyuna Bu3Hana Ge3neyHoo # iMyHOreHHOW0. V focipkenHi gasu 3, mo Tpusae, 6y710 NMPOAEMOHCTPOBAHO, 110
KOBAKCHH 3ano6irae COVID-19 nicns BBefieHHs 2-X 703 BaKIMHM 3 iHTepBaIoM B 4 TIDKHI, Ha OCHOBI
NPOMIKHOTO aHal3y, SKUH N0Ka3ye, 1o €(EeKTHBHICTh BaKUHHH CTaHOBUTH 77,8%. TpHBamicTs 3aXHCTy Bin
COVID-19 napasi neBinoma.

Hocnigxenns iMyHoreHHoOCTI Y Jioaei

Kainiuni jocninxenns dasu 1

Hocnimpkenns dasu 1 nokasano, mo yacrora cepoxonsepcii (%) cranosuna 91:9% y 6 mxr 3 Algel-IMDG nicns
BBEJICHH 1031 2, Yepes 28 auis nicns apyroi 03u cepente reomerpuuse tutpis (CI'T) cranosumo 66+4 [95%
J153-4-82-4] y rpyni 6 mxr Algel IMDG na ocaosi MNTso. Bianosini T-knitun CD4+ ta CD8+ Oynu BusBIeHi
y marpyni 3 8 yyacsukis 3 rpyn 6 mkr Algel-IMDG. Kpim Toro, 3a monomoroso ananizis ELISA pussauany
IgG no cnaiixy ruikonporeiny (S1), peuentop-38’s3ysanssoro aomeny (RBD) Ta HyireokancuaHoro 6iika
SARS-CoV-2, mo wsuako 36iIbuIyBanuCs nicas BBEACHHS y ABOA030BOMY pesimi. Cepemni koedinieHTn
isoruiysanns (IgG1/1gG4) cranosunu Ginbiue 1 115 BAKUMHOBAHOT TPYIH, MO CBiMYMIO Ipo 3MimerHs a0 Thl
B IMYHHIH BiINOBI.

Yepes Tpu micsi micns OTpMMaHHS JPYToi J03H B yYaCHHKIB nochikenns dazu 1 Gymm B3aTi 3pasku
CHPOBATKM JUIS NOJansIuoro cnocrepexedns. Y rpyni 6 mxr CI'T (MNTsp) na 104-ii gens craHoBumm 695
[95% JII 53-7-90-0]. CepoxonBepcis Ha ocHosi MNTso 6yna 3apeectposana y 76 (81-1% [95% I 71-4-88- 15))
yuacHHKiB y rpymi 6 mkr 3 Algel-IMDG. Ile cBigunts npo te, mo CI'T 36epiramics uyepes 28 mnis micns
BBEZICHHA ApYToi 031 Ta vepes 104 mui. Takox Gyino ouiHeHO BTOpuHHY iMyHHY BiamoBigs T-KIITHH, 5K
BUABHJIACA CTIMKOIO Cepejl PELMIIEHTIB BakimHn dasy 1. :
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Kaniniyni nocripxenus pazn 2

Y nocnipxenni dasu 2 ans rpynu 6 mxr Algel-IMDG 6ymn sussneni nomibui pesymsratd mo CI'T HpH
NpoBe/eH TecTy HeliTpanizanii GnamxoyTsopenns (PRNTso) a aens 03 0-10 [95% JI1 0,09-0,11], sixuii notim
36inbimBes 10 1970 (95% I 155-6-249-4) Ha nens 56. Cepokonsepcia na ocsosi PRNTso na 56 nenb Oyna
3apeectpoeanay 174 (98:3% [95% I 95-1-99-7]) 3 177 yuacuuxis. CT'T (MNTso0) na 56 nens cranosmwmm 160-1
(95% A1 135-8—188-8). Cepoxousepcis Ha octosi MNTs0 Ha 56 mens 6yma sapeectposana y 171 (96-6% [95%
AL 92:6—98:5]) 3 177 yuacuukis. ITicsia BBeacHHs Bakuuny Gy Bussiesi Tutpy antutin IgG (GMT) no seix
emiToniB (craiik rikonpoTein, peuenTop-38’s3ylouuii JoMeH i HykIeokancuaHuil 6inok). CriBsigHOmIeHHS
Th1/Th2 uuTokiniB BKasye Ha 3mimenns Bignosiai Thl kaitun Ha 42 aens.

Hocaifxenns imyHoreHHoCTi NIpoTH BapianTis, 0 BHKIHKAIOTH 3aHENOKOCHHH:

Tutpn neiitpanisyrounx anturin (PRNT s0) cupoBatok, 3i6panux (depes 4 mwxni nicns apyroi gosu) y 38
PELMITICHTIB BAKIMHH, SKi OTPUMYBa/IH BakUMHy-KaHauaara BBV152 y dasi Il nocimkenns (Hemae JokasiB
nonepeansol iHpexnii SARS-CoV-2), ouiHioBanyu Ui BH3HAYCHHS IMYHOI€HHOCTI BAKLMHH-KaHIUIATA
BBVI52 npoty TphoX pisHux wtamis Bipycy, BKTIOHAIOUH BApiaHTH, 10 BUKIHKAIOTE 3aHenokoekns, Alpha
(B.1.1.7). Takox Oys npotecroBanuii penpeseHTaTiBHMi HAGip 3 20 3pa3KiB CHPOBATKM PELMIIEHTIE BAKIMHH
— BOHH CITy’KHIIH TIOPIBHAIBHUMM 3paskamu. Buxopucranns sHavess PRNTs0 3 nux rpyn npoaeMoHCTpyBaio
He3HauHy pisuuiio (P > 0,05) B HeiiTpanizaiii Mix TPhOMa AOCTIAKYBAHMMM IITAMAMH.

[lonanpun J0CTIHKEHHS IMyHOreHHOCT] NPOBOJIMIINCS HACTYITHMM YHHOM: 3 BHKOPHMCTAHHSAM CHPOBaTOK 28
0ci6, imynizoanux BBV152 (uemae noxasis nonepeansoi indexuii SARS-CoV-2), 3i6panux mix yac dazn Il
KIIHIYHOTO JOCTPKEHHS, Ta 3paskiB CHPOBATOK, 3i6paHux y oci6, Aki oxyxanu Big COVID-19 (n=17), oyno
nposeaene Ttecrysanns PRNTso. Ile mpomemonctpysano, mo HeiiTpamizyioua 34aTHICTH NpOTH JesbTa-
BapIaHTIB, 110 BUKIHKaOTh 3aHenokoenus (VOC) (B.1.617.1), Mana aHanoriusi moKasHMKH 0 CHPOBATOK
BaKIIMHOBAHUX 0ci6 1 0¢ib, mo oxyxamu. Inme gocmimpxenns 6yno NPOBEAECHO 3 METOIO BH3HAYECHHS IMYHHOT
ianosiai IgG ra nefiTpanisyrouoi akrusaocTi y 19 3paskax pekoHBaIeCLCHTHO! CHPOBATKH, OTPUMaHHX Y 0Cib,
e oxyxam Big COVID-19 ta manu miarsepmxeni VOC Alpha (B.1.1.7, [n = 2]), Beta (B.1.351 [n = 2]),
B.1.1.28.2 (n = 2), ninia Bl (n = 13) (15-113 aniB micis NO3UTUBHOIO TecTy). Jani nopieHioBamM 3
CHpOBATKaMM 42 y4aCHHKiB, iMyHizoBannx BBV152 B pamkax kininiunoro gocnimxenns 11 dasu (sepes 2 micsui
nicns Apyroi osu). Ile MOCTiTKeHHS BHSBHIO BUCOKHMIl PiBEHB MepeXpecHol HeHTpanizanii B cHpoBaTKax,
316panux y ocib, indikoBaHHX BapiaHTamu BipyCy, y TOpIiBHAHHI 3 THMH, XTO BakiMHOBaHHii BBV152.
IMosizomusinocs npo we oHe AOCIIUKEHHS, B AKOMY MOPiBHIOBAIMCS HEHTPani3yioui aHTHTINA B CHpOBATKaX,
3i6panux y ocif, mo oxyxamu Bix COVID-19 (n = 20), Ta 0ci6, BAKIMHOBAHMX ABOMA 03aMH npenapary
BBV152 (n = 17) npotu VOC Beta (B.1.351) ta VOC Delta (B.1.617.2). Xoua CIIOCTEPIrATOCA 3HUKCHHS
HEHTPAJ3yl0uMX THTPIB y CHpoBaTKax ocif, mo omyxamu Bin COVID-19 (s 3,3 12 4.6 pasm), a Takox ocib,
BaKLIMHOBaHUX npenapatoM BBV152 (s 3,0 Ta 2,7 pasu) npotu VOC Beta (B.1.351) ta VOC Delta (B.1.617.2)
BIATIOBIHO, CHIOCTEpiranacs nepexpecHa HelTpanizauis npot# nux asox VOC.
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Kniniuni nocainxenns dain 3
EdexTHBHICTE

Hocmijkenns gasu 3 — ue GaraToueHTpoBe, PaHAOMI30BaHe, MOABifiHe chine, Mane60-KOHTPOILOBAHE
pocnijpkenns B Innii, mo Tpusae, axe ouiHioe edexTnsHICTs, He3nexy Ta IMyHOTEHHICTh IPH CXeMi BBEACHHS
asox no3 npenapaty BBV152 ana npodinakrtuku cummromariydoro COVID-19 y nopociaux BikoM Big 18
poxis. JlocnipkeHHs NpoBoAMTLECA B 25 pisHuX KiiHiuHMX 6asax Inaii. Beworo 6yno pammomizosano 25 798
Y4acHHKIB, 3 akux 24 419 Gy akumHOBaHi JBoma josamu BBV152 abo nnauebo. ¥ pocnimxenns Gynu
BKIIOYEH] Jlopocii crapute 18 pokis, ski 6ynu 3noposumu abo mMamu cTabinsHuil cran 310pos’s. Bouo Gyno
BIIHOCHO J06pe 30anancosaHe cepei MIArpyn 3a BiKOM, CYINYTHIMH 3aXBOPIOBaHHAMM Ta CTarrio. Jo
pocnipkenna Byno sanydeHo yHacHUKiB y 25 kniHiuHux 6a3ax, mo Manu MoxHBicTs mposomutd RT PCR
(ILIP B peansHoMy 4aci) Ta ceponioriuni nocnimkenns Ha COVID-19, 3 16 nucronana 2020 poky no 7 ciuns
2021 poxy. Tlepion BkmOUEHHSA 10 AOCHiIKeHHs 36iraBcs 3 MosBow HOBMX BapiaHTis SARS-CoV-2, neski
YHaCHHKH JIOCHIJUKEHHS BKJIIOYANH Ii BapiaHTH, IO BHKJIHKAIN 3aHETIOKOEHHA. Pe3ynbTaTi edeKTHBHOCTI
IPYHTYBaJIMCA Ha [ICPBHHHOMY aHaNi3i, sKMH BKiroyas 12 879 yyacHMKIB, IO OTpUMANH Bakiuyy, Ta 12 874
YYACHUKIE, 1110 OTpUMANH 1U1anebo, B sikocTi nepiuoi gozu. [leit npomiskuuil apania Bkmouas aaui go 17 TpaBHA
2021 poky 1 Brmouas Meniany 146 nuis manux 3 Gesnexu, JOCTYNHUX ITics nepuoi 1034, i Memiany 99 aHiB
criocTepeeHHs e(peKTUBHOCTI Yepes [Ba THKHI TiC/s APYroi A03H.

Ha moMmenT ckiazaHHs 3BiTy NpPOTOKONBLHOIO aHanmisy cnocrepiranocs 130 BHNaakis nmepBUHHOI KiHLEBOi
TOYKH, 1a00paTOpHO MiATBEPHKEHHX, 3 TOYATKOM NpHHAliMHI yepes 14 nHiB micas pakumMHamii 103010 2. 3 uux
BHMNANKIB 24 BHHUKJIM B rpyni Baknuuosanux Ta 106 (Buukmm B rpyni miaue6o). By:o BCTaHOBIEHO, 1110
eeKTHBHICTb BaKUMHK cTaHOBHTE 77,8% (95% CI: 65,2 — 86,4). [loaansuimit aHaTi3 MPOBOMBCS JUIs POTIIALY
BTOPHHHHMX KiHIIEBMX TOYOK, B TOMY YHCJi BaXKOro nepebiry saxsopioBanns. Y oMy aHamisi zaranom 16
ydacHuKiB (1 penunient Bakuuuy, 15 penunientie nnane6o) npoaeMOHCTpyBaiM eEKTHBHICTL BAKIMHHA
93-4% (95% CL: 57-1-99-8) nporn Baxkkoro nepebiry 3axBoploBaHHs.

Ilpn anamisi nigTseppxenHux cumnroMaThuHuX Bunagkis COVID-19 6yno 3apeecrposano saranom 79
BapianTi 3 16973 3paskis, 18 — y rpynmi Baxuusu Ta 61 — y rpynmi miane6o. Cepen 50 mosutHBHO
miareepmkennx sunaakis Delta (B.1.617.2) 13 ta 37 yuacuukis 6ymu B rpynax Bakumeu Ta mwiaue6o, mio
NPOAEMOHCTPYBasO eeKTUBHICTD Bakiuuu 65-2% (95% CI: 33-1-83-0).

Husaiii [OCNUDKEHHS TaKOXK BKIIOYaB pyTHHHE IioMicsuue I1UUIP-TecTyBaHHs, TOMY AOCHIHMKH MOTIH
BH3HAUHTH, 110 edekTuBHiCTL npotH Hescummromuoro COVID-19 cranosuna 63:6% (95% CI: 29-0-82-4);
BChoro 46 GescumnToMHuX BUNazKis (13 y pernientis Bakimuay Ta 33 y peumnienTis nane6o) (n = 6289).

IMYHOTeHHICTE:

3nayenns CT'T mns SARS-CoV-2, cneundiunoro NAb, 6ynu ananoriuaumu y Beix rpynax #a gess 0. Ha (56-
# 1eHs y rpynax, siki orpuMyBanu cepii 1, 2, 3 BBV 152 a6o mnane6o, CI'T go SARS-CoV-2 NAb
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cranosn 130,3 [95% ML 105,8-160,4], 121,2 [95% MI: 97,6-150,5], 125,4 [95% MI: 101,3-155,1]

ta 13,7 [95% JII: 10,7-17 4] Binnoginno. Toukora owinka crissigsowens CI'T [95% 1] ans Hefirpasizyounx
antuTin cnemmdivyuux 10 SARS-CoV-2 mixk ycima Tproma napamu cepiii 6yna nocnizorno cxoxoro: 1,075
[0,798-1,449] & cepii 1 mporu cepii 2; 1,039 [0,772-1,398] = cepii 1 nporu cepii 3; i 0,966 [0,714-1,308]

B cepii 2 nporu cepii 3. Bei 95% JII ana cniegignomens CI'T Mictunucs B mesxax [0,5 — 2,0] mus THIIIT ta
[0,67-1,5] ana YrpasnisHa 3 KOHTPOIIIO 3a IPOAYKTAMH XapuyBaHHs Ta jJikapchkumu 3acobamu CIITA, Taxum
YHHOM, BI/ITIOBIAAOYH 3231aTI€Ti/h BA3HAUEHOMY KPUTEPiIO NOCIIA0BHOT IMyHHOI BIZNOBI/ 215 Beix cepiii.

5.2 ®dapmaKkoKiHeTHYHI BJACTHBOCTI:
Ouinka (papMakoKiHETHUHHX BJIACTHBOCTEH HE BHMATAETBCS [ BAKLIMH.

5.3 Joxniniuni naui 3 6esnexn

Bei dopmn sunycky npenapary TecTyBani Ha iIMyHOTEHHICTE Ha MHLIAX, I{ypax Ta Kpoaukax. Mumeii, mypis
Ta KPOIMKiB BakiuHysanu B aeb 0, 7 Ta 14 (n+1 posa). Kpim toro, ui dopMu BUNYCKY NepeBipaioThes Ha
IMyHOTEHHICTb, Oe3nmeky Ta 3axucHY €(EKTHBHICTH HA MOJENI CHMPIHCBKMX XOM'SKIiB, IO IiZNABATHCH
KOHTPOIILHOMY 1H(IKYBaHHIO, Ta MOAEN NpUMATIB (Makak-pesyc), WO MiJJaBaiuch KOHTPOILHOMY
iHpikyBannio. Xom’sku 6yan sakuuHoBaui B aui 0, 14, i 35 (n+1 nosa), sxusuit Bipyc SARS-CoV-2 6ys
BBE/ICHHH IHTPAHA3AIBHUM ILUIAXOM B AKOCTI KOHTPOJIBHOTO iH(iKyBaHHS Ha AeHb 50. AHATIOTIYHO MaKaK-pe3yc
BakuMHyBanu B 14 0 1a 14, a susuii sipyc SARS-CoV-2 6yB BBeieHH!IT IHTPaHA3AIBHEM T2 IHTPaTPaXeanbHUM
LUBIXOM B SKOCTI KOHTPO/IBHOIO iHQikyBaHHA Ha neHsb 28. Bei dopmu Bunycky 6ynu susHani Gesneunnmu,
IMyHOTeHHHMH Ta 3abe3neunnn eeKTHBHUN 3aXHCT SK BEPXHIX, TaK 1 HIKHIX AMXaNbHUX [UIAXIB.

6. PAPMAIIEBTUYHA IH®OPMAIIIA

6.1 lonmomizkui pedoBHHH

Amominilo riapokeuny rens, TLR7/8 arouicr, 2-denokcieranon, docdarunii 6ydepruii pozunn
6.2 OcHoBHI BUNAAKH HecyMicHoCTi

Haty Bakuuny He MoXHa 3MilTyBaTH 3 OyAb-AKHM IHIIMM JIIKapPChKMM 3ac000M YK aKTHBHOK iMYHI3YIOHOI0
PEHOBHHOIO.

6.3 Tepmin npuaatHocTi

Tepmin npunathocti KOBAKCHH 3a3HaueHO Ha €THKETIi Ta Ha KapToOHHili kopobui Bakumnu. He
3aCTOCOBYHTE BAKLMHY IICJIs 3aKiHYEHHs TEPMiHY NMPUIATHOCTI, 333HAYECHOr0 HA ETMKETI TA HA KAPTOHHil
KOpoOI BaKIHMHHU.

6.4 Oco6auBi 3anobixui 3axoau npu 36epiranni

36epiraru npu Temneparypi Big +2 go +8 °C. He samopoxysaru. Slkmo 6yna 3avoposkena — yTumisyiite. |

Iepen Buxopucranusam nobpe ctpycuty. 36epiraTi B HenocTyHOMY VIS AiTeil Micii. 36epirat y 3aXuImeHpMy
Bif cBiTia Micui. 36epiraty (IakoHy B OPUriHANLHIN YIAKOBLI.
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7. P°OPMH BUITYCKY
KOBAKCHH ¢opma Bunycka: $paaxonu 3 ckia, USP tuny 1.

Onnonozoeuit dnakon — 0,5 ma
Bararonososuit dmakon — 2,5 mi (5 103)
bararonososuii gnaxon — 5,0 mn (10 no3)
bararopnososuii dpnakon — 10,0 mu (20 no3)

ITicns BiAKpUTTS (IakoHH MOXKYTh GyTH BUKOPHUCTaHI y HACTYIHHMX CECIsX IMyHI3allii IPOTATOM MakcHMyM 28
AHIB 33 YMOBM BMKOHAHHA BCIX HacTynHuX ymoB (sik Bkasano y Ilporpamuiii sassi BOO3: Ionitika moao
bararomosoBux dnaxounis (BJIP), sepcia 2014 WHO/IVB/14.07).

¢ Tepmin NPUAATHOCTI BAKLMHM HE 3aKIHYHUBCS.

® BakuyHa cxBajieHa JUis 3acToCyBaHHs 10 28 JHiB micis BIAKpUTTS GrakoHy, sk BusHaueHo BOO3.

¢ dnaxoH 3 BaKLMHO 306epirases i Oye 30epiratucs npu Temueparypi Bia +2 no +8 °C.

¢ Baxiunu 36epiraloTscs y BIANOBIAHMX YMOBaX X0JI0A0BOrO JAHIYOra.

® MembGpana ¢uiakoHy 3 BAKUHHOIO He Oylia 3aHypeHa y BOJy.

¢ [IpaBuna acenTHKH 3aCTOCOBYBAINCS A/ HaGUpaHHsA Beix J03.

* dnaxonnnii repmoinukatop (VVM), 3a #oro HasBHOCTI, He AOCAT TOYKH YTHIII3aii,

* Biakpuruii GrakoH HeoOXiIHO HErailHO YTHII3YBATH, AKIIO 3aCTOCOBYETHCS Oy/b-Ka 3 HACTYTHHX yYMOB,
® CrepuiibHi DpoLeaypH He OyJIu MOBHICTIO JOTPHUMAHI.

* Icuye xo4a 6 mino3pa Ha Te, 10 BiakpuTHi (uakon Gys 3a6pyanennii abo

® IcuyloTe BUAMMI 10Ka3K 326Dy HCHHS, HATIPHKIAZ, 3MiHA 30BHIIIHLOTO BUTJISY MIABAIOYMX YaCTOK.
® flxmio rakoH 3 BaKLHHOIO 3aMOPOXEHMIT a00 NOMIKOIKEHO GrIakoH (TpilMHa/BUTIK).

8. ®JIAKOHHHMI TEPMOIHIUKATOP (OIS
Hoctynni popmu BunmycKy BakuuHH 3 GiiakoHHUM TepMoiHAnKaTopoM abo 6e3 HEOTo

Onaxonnnii Tepmoinaukarop (VVM 7) posramosanuii Ha xpumni ¢uakony no 0,5 mun. dnakonHuii
Tepmoinaukarop VVM7 € uactunowo etuxerxy Ha ¢pnakonax KOBAKCHH o 2,5 mi, 5 v ta 10 M, mo
nocrayalotsca Komnawicro «bxapar bBiorex» (Bharat Biotech). VVM7 nocraualoThcs KOMIAHI€
«TEMIITAMM Kopnopeiimsy (TEMPTIME Corporation), CIIIA. Lle Touka 3aneXHOCTI TEMIEpPaTYpy Bix
yacy noKasye KyMyJISTHBHHH BIUIMB TEIJla, AKOMY IinaBaBcs (UIaKOH 3 BaKIMHOW0. [HAMKaTOp rnone
KIHLEBOT'O CTIOXMBAYA MPO NOTiPIIEHHS AKOCTI BAKLMHY Y PE3y/IbTaTi BILTHBY TEIUIA.
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BMKOPWUCTOBYBATH ¥ HE BUKOPHUCTOBY BAT seeassssmmenay
Kunaparcarmliwsii aa :;:wﬂ m:“ e
R KENBOPOM KONS *ono

LLo#Ho BakUKHE ROCATNE TOUKM yTHAIZAUN Uu
NepeBMILMNaE Ti, KOnip BHYTPIWHLGOrO KBaapaTa
Byae TaHWM CIMUM, WO i KOAIp 20BHIWHLOO

Kona, abo TeMHiL KM,

Konip BHyTplwHb0ro Keagpara ¢pnaxkoHa 3
BAKUMHOIO CNOYATKY MAE CBITNIWMA TOYKA
BIATIHOK 33 30BKiWHE Kono, OfHaK 3 YacoM YTVM3ALII
Tafabo nig gie Tenna ioro Konip cTac
TEMHILLIKM,

floginomTe Baworo KepisHuKa

-

KyMyNnsTUBHWA BNAMB Tenna NpoTAroM TPUBANOro yacy

Inrepnperauis inaukatopa VVMT npocta: cokycyiitecs Ha KBaaparTi B LIEHTPI; #oro koip 6yie 3MiHIOBaTHCS
10CTYnoBo. SIKIO KONIp KBajpara CBITAIMI 32 KOJO HABKOJIO, BAKLMHY MOKHA BHKOPHCTOBYBaTH. SKIIo
KONIp KBaJpara B LIEHTPI Ta 30BHIIHBOIO KOJA CTAB OHAKOBMM 260 TeMHille KOILOPY 30BHIIIHBOTO KOJa,
taaKon HeOOX1IHO yTHIII3YBATH.

9. HOMEP(M) PEECTPALIIMHOI'O HOCBIIYEHHS
MF/BIO/21/000002 six 3 ciuns 2021 p.

10. BIACHHUK PEECTPAIIMHOIO OCBITYEHH 5:

208
BHARXRAT

BIOTECH
«bxapar biotek Inrepremmnn Jlimiteny (Bharat Biotech International Limited),

aagpeca: Sy. No. 230, 231 and 235, Genome Valley,
Turkapally, Shamirpet Mandal,
Medchal-Malkajgiri District-500 078,

Telangana State, India
[Cypseit Ne 230, 231 Ta 235, T'enom Bemni, Typxanauni, lamipner Mauaan, Memuan-Mankapkripi JlicTpikr
500 078, Tenanrana Creiir, Inais).

E-mail: feedback@bharatbiotech.com | www.bharatbiotech.com

Ckapru Ta nponosuuii oo nikapckkoro 3acofy, a Takox iHpopmariro mono 6yab-sxoi no6iuHoi peaicq,u
HaJCHIaHTe Ha eneKTpoHHy anpecy feedback@bharatbiotech.com aGo Tenedonyiire 3a 6e31<omrosmm MES

Homepom: 1800 102 22457
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1. NAME AND DESCRIPTION OF THE MEDICINAL PRODUCT:

COVAXIN® (Whole Virion Inactivated Coronavirus (SARS-CoV-2) Vaccine) is a white to off white,
opalescent suspension free from extraneous particles containing 6 pg of Whole Virion, Inactivated
(SARS-CoV-2) Antigen (strain NIV-2020-770).

2. QUALITATIVE AND QUANTITATIVE COMPOSITION:
Each dose of 0.5mL contains:

Whole Virion, Inactivated Coronavirus (SARS-CoV-2) Antigen (Strain: NIV-2020-770) ... 6 Lg

Aluminum Hydroxide Gel equivalent (0 Al o smsisismmaisming 0.25 mg
TLRT/8 AQONISE ........ooooeeeeeeeessseessseeseseseesssse oo eesesees oo see e 15 ug
2-PhenoXyethanol .........ccccucueveieicereciee e eaee s sesnse s smsmsseasssassesssesesssssssenes 2.5 mg
Phosphate Brflfonr SERN ..o s g.s.t0 0.5 mL

3. PHARMACEUTICAL FORM
Sterile suspension for injection.

4. CLINICAL PARTICULARS:
4.1 Therapeutic indication

COVAXIN® is indicated for active immunization against SARS-CoV-2 Virus infection for age
=18years. The vaccine is permitted for restricted use in emergency situation in public interest, under
the provisions of New Drugs and Clinical Trials Rules, 2019, the Drugs & Cosmetics Act 1940.

4.2 Posology and method of administration.
COVAXIN® should be administered as two doses on Day 0 and Day 28.
Method of administration: Intramuscular injection (IM).

It is recommended that individuals who receive a first dose of COVAXIN® should complete the
vaccination course with second dose of COVAXIN® only.

4.3 Contraindications
* Hypersensitivity to any constituents of the vaccine.
4.4 Special warnings and precautions for use

¢ Do not administer intravenously, intradermally, or subcutaneously.
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* Like all other vaccines, supervision and appropriate medical treatment should always be
available to treat any anaphylactic reactions following immunization.

* Concurrent illness: As with other vaccines, administration of COVAXIN® should be postponed
in individuals suffering from an acute febrile illness/acute infection.

* Thrombocytopenia and coagulation disorders: As with other intramuscular injections,
COVAXIN® should be given with caution to individuals with thrombocytopenia, any
coagulation disorder or to persons on anticoagulation therapy, because bleeding or bruising
may occur following an intramuscular administration in these individuals.

* Immunocompromised individuals: It is not known whether individuals with impaired immune
responsiveness, including individuals receiving immunosuppressant therapy, will elicit the
same response as immunocompetent individuals to the vaccine regimen. Immunocompromised
individuals may have relatively weaker immune response to the vaccine regimen.

¢ Paediatric population: Clinical trials for the evaluation of Safety and immunogenicity of
COVAXIN? in children and adolescents (aged below 18 vears) are ongoing. Limited data is
available.

® Interchangeability: No data are available on the use of COVAXIN® in persons that have
previously received partial vaccine series with another COVID-19 vaccine.

e Vaccinees should remain under medical supervision for at least 30 minutes after vaccination.
Before administration, the vaccine vial should be shaken well to obtain a uniform, whitish translucent
suspension. Vial should be visually checked for the presence of any particulate matter or other
coloration, if any, prior to its administration. If in doubt, do not use the contents of the vial.
COVAXIN® should not be mixed with other vaccines.

4.5 Interaction with other medicinal products.
Concomitant administrations of COVAXIN® with other medicinal products have not been studied.
4.6 Pregnancy and Lactation

Safety, efficacy, and immunogenicity have not been established in pregnant women and nursing
mothers, though vaccine is permitted in lactating mothers. Available data on COVAXIN®Vaccine
administered to pregnant women are insufficient to inform vaccine associated risks in pregnancy.

The use of COVAXIN® in pregnant women is recommended only if the benefits of vaccination to the
pregnant woman outweigh the potential risks. To help pregnant women make this assessment, they
should be provided with information about the risks of COVID-19 in pregnancy (including, for
example, that some pregnant women are at increased risk of infection or have co-morbidities that add
to their risk of severe disease), the likely benefits of vaccination in the local epidemiologic context,
and the current limitations of the safety data in pregnant women.
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4.7 No studies on the effect of COVAXIN® on the ability to drive and use machines have been
performed.

4.8 Undesirable effects
Clinical Trial Experience
Safety of the COVAXIN® vaccine was evaluated in thePhase 1,Phase 2 and ongoing Phase 3studies.

Phase 1 clinical trial

The Phase 1 clinical trial was conducted in India in 375 healthy adult volunteers (>18 - <55 years of
age). The first 50 enrolled participants were monitored for 7 days after vaccination, and on the basis
of the independent data safety monitoring board review of masked safety data, the trial was allowed to
continue with enrolment of the remaining participants into all groups. Participants were randomly
assigned to receive either one of three vaccine formulations (3 pg with Algel-IMDG, 6 pg with Algel-
IMDG, or 6 pg with Algel) or an Algel only control vaccine group. After both doses, solicited local
and systemic adverse reactions were reported by 17 (17%; 95% C1 10-5-26-1) participants in the 3 ug
with Algel-IMDG group, 21 (21%; 13:8-30-5) in the 6 pg with Algel-IMDG group, 14 (14%: 8-1—
22-7) inthe 6 pg with Algel group, and ten (10%; 6-9-23-6) in the Algel only group. The most common
solicited adverse events were injection site pain (17 [5%)] of 375 participants), headache (13 [3%)]),
fatigue (11 [3%]), fever (9 [2%]), and nausea or vomiting (7 [2%]). All solicited adverse events were
mild (43 [69%] of 62) or moderate (19 [31%]) and were more frequent after the first dose. One serious
adverse event of viral pneumonitis was reported in the 6 ug with Algel group, unrelated to the vaccine.

Phase 2 clinical trial

The Phase 2 clinical trial was conducted in India in 380 adolescents and healthy adult volunteers =12
= =65 years of age). Participants were randomly assigned (1:1) to receive either 3 pg with Algel-IMDG
or 6 pg with Algel-IMDG. After both doses, the most common solicited adverse events were injection
site pain, reported in five (2:6% [95% CI 0-9—6-0]) of 190 participants in the 3 pg with Algel-IMDG
group and six (3:2% [1:2—6-8]) of 190 participants in the 6 pg with Algel-IMDG group. Most adverse
events were mild (69 [89%)] of 78 participants) and resolved within 24 h of onset. At 7 days after the
second dose, solicited local and systemic adverse reactions were reported in 38 (20:0% [14-7-26-5])
of 190 participants in the 3 pg with Algel-IMDG group and 40 (21-1% [15-6-27-7]) of 190 participants
in the 6 pg with Algel-IMDG group. No association between the dose of vaccine and the number of
adverse events was observed. The most common adverse event in the phase 2 trial was pain at the
injection site, followed by headache, fatigue, and fever. No severe or life-threatening (ie, grade 4 and
5) solicited adverse events were reported. No significant differences in safety were observed between
the two groups.

No significant difference in the proportion of participants who had a solicited local or systemic adverse
reaction in the 3 ug with Algel-IMDG group (38 [20-0%: 95% CI 14-7-26:5] of 190) and the 6 pg
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with Algel-IMDG group (40 [21-1%; 15:5-27:5] of 190) was observed on days 07 and days 28-35:
no serious adverse events were reported in the study.

Phase 3 clinical Trial

BBV152 demonstrated an acceptable safety and reactogenicity profile in adults >18 years of age,
including adults =60 years of age (including those with comorbidities associated with an increased risk
of progressing to severe/critical COVID-19). In line with other inactivated vaccines, hypersensitivity
reactions following immunization with BBV 152 were rare and usually non-serious. Severe allergic
(anaphylactic) reactions have not been reported in BBV152 clinical studies to date.

A total of 5959 adverse events (AEs) were reported by 3194 subjects, with a comparable proportion
(12.4%) of subjects experiencing at least one AE in the BBV 152 and placebo groups. The AEs reported
in the BBV152 group were mild (11.2%), moderate (0.8%), or severe (0.3%) and were comparable to
the placebo group (mild [10.8%]. moderate [1.1%], and severe [0.4%]). A total of 106 serious adverse
events (SAEs) were reported by 99 subjects in the study: 40 events in the BBV 152 group and 66 events
in the placebo group. Overall, the placebo group (60 [0.47%] subjects) had a higher incidence of SAEs
as compared to the BBV152 group (39 [0.30%] subjects). Only one SAE (Immune thrombocytopenia)
under the System Organ Class of ‘blood and lymphatic disorders’ was considered related to BBV 152
administration. There were 15 deaths in the study, none of which were considered by the investigators
to be related to BBV152 or placebo; 6 deaths were reported to be related to COVID-19. In the BBV152
group, there were 5 deaths all due to causes unrelated to vaccination. These causes included
hemorrhagic stroke, metastatic ovarian cancer, cardiac arrest, COVID-19 and sudden cardiac
arrest/intracranial hemorrhage (unconfirmed). Ten deaths in the placebo group were due to unrelated
conditions and included cardiopulmonary failure, cardiac arrest probably due to acute coronary
syndrome and with underlying hypertension, COVID 19 (5 subjects), 1 death with unknown cause and
symptoms of headache, and 2 deaths which remain to be determined.

No anaphylactic events were reported.

Approximately 9% of subjects experienced at least one AE within 7 days post vaccination: overall
incidence rates of solicited AEs were lower after Dose 2 (4.3% subjects) than Dose 1 (5.9% subjects)
and tended to be slightly higher in the BBV152 group than the placebo group. Among the local or
systemic solicited AEs. only local injection pain was reported with an incidence >1% after either dose
or an overall combined incidence of about 4% across groups. Similar proportions of subjects in
BBV152 (3.04%) and placebo (2.78%) groups reported local pain after the first dose, falling to 1.81%
and 1.62% subjects after the second dose, respectively. Other frequently reported local AEs included
injection site erythema, injection site induration, and injection site swelling, reported by < 0.3% of
subjects in any group after either dose.

Solicited systemic AE were reported less frequently —in 2.57% and 1.92% subjects after Dose 1; and
in 1.8% and 1.6% subjects after Dose 2 in the BBV152 and placebo groups, respectively. The most
frequent solicited systemic AE overall was headache, followed by pyrexia, fatigue and myalgia; II
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with incidences below 1% in both groups. A total of 767 unsolicited AEs were reported from 450
subjects; 1.76% in the BBV152 group and 1.74% in the placebo group. All unsolicited AEs occurred
in <1% of subjects with a comparable incidence between BBV152 and placebo groups; the most
common events were pyrexia, cough, headache, and oropharyngeal pain. Immediate AEs within 30
minutes were observed in only 0.1 % of subjects post Dose 1 and 0.04% of subjects post Dose 2. A
higher number of immediate AEs within 30 minutes post-dose were observed in the placebo group (29
events, 23 subjects) as compared to the BBV152 group (14 events. 12 subjects); most of these
immediate AEs occurred post Dose1.The proportion of subjects experiencing any MAAEs and AESIs
were comparable between the BBV152 and placebo groups. Adverse events led to discontinuation
of study intervention in overall 19 subjects—13 subjects in the BBV152 group and 6 subjects in the
placebo group. Overall, BBV 152 exhibited a good reactogenicity profile with similar rates of solicited,
unsolicited, and serious adverse events, and AESIs in BBV 152 and placebo groups.

Data on medically attended adverse events (MAAEs), serious adverse events (SAEs) and deaths were
collected from all 25,798 participants who received a study vaccination and will continue to be
collected for a total of 1 year.

Adverse reactions observed during clinical studies are listed below by the frequency categories
as: very common (21/10); common (21/100 to <1/10); uncommon (=1/1000 to <1/100); rare
(=1/10000 to <1/1000).

Adverse Events observed with BBV152 in Phase 3 clinical trial:

MedDRA System Organ Class Frequency Adverse reactions
Uncommon Nausea
Gastrointestinal disorders Uncommon Diarrhoea

Injection site pain, Pyrexia,
Common Fatigue !

Injection site  erythema,

General disorders and administration site b, e 4 :
Injection site induration,

conditions L a 2
Injection  site  swelling,
Uncommon Injection site pruritus, Chills
. ) Common Myalgia

Musculoskeletal and connective tissue £

disorders Uncommon Arthralgia
Common Headache

LNervous system disorders Uncommon Dizziness

Page 6 of




4 ATy COVAXIN

i : L Common Cough
Respiratory, thoracic and mediastinal ¢
disorders Uncommon Oropharyngeal Pain
Skin and subcutaneous tissue disorders Uncommon Pruritus

Based on a safety review report by the National AEFI (Adverse Event Following Immunization)
Committee to the Ministry of Health & Family Welfare dated 17" May 2021, after administration of
6,784,562 doses of BBV 152, there were no potential thromboembolic events reported through the CO-
WIN platform.

4.9 Overdose:

No case of overdose has been reported.

5. PHARMACOLOGICAL PROPERTIES
5.1. Pharmacodynamic properties
Immune Response and Efficacy

COVID-19 disease is caused due to SARS-CoV-2 virus infection. COVAXIN® has been studied in
aPhase 1 and 2 clinical studies for safety and immunogenicity and found to be safe and immunogenic.
In the ongoing Phase 3 trial, COVAXIN® has been shown to prevent COVID-19 following 2 doses of
vaccine given 4 weeks apart based on the interim analysis showing vaccine efficacy to be 77.8%. The
duration of protection against COVID-19 is currently unknown.

Immunogenicity studies in humans

Phase 1 Cliniecal trial

The Phase 1 trial showed seroconversion rates (%) were 91:9% in the 6 mcg with Algel-IMDG post
dose 2. Post 28 days second-dose Geometric mean titres (GMTs) were 664 [95% CI 53:4-824] in
the 6 mcg Algel IMDG group based on MNTso. CD4+ and CD8+ T-cell responses were detected in a
subset of 8 participants from 6 meg Algel-IMDG groups. Additionally, 1gG using ELISA assays were
determined against spike (S1) glycoprotein, receptor-binding domain, and nucleocapsid protein of
SARS-CoV-2 increased rapidly after the administration of the two-dose regimen. The mean isotyping
ratios (IgG1/1gG4) were greater than 1 for the vaccinated group, which was indicative of a Th1 bias in
immune response.

Three months after dose two receipt. follow up serum samples were collected from the Phase 1 study
participants. In the 6mcg group, GMTs (MNTso) at day 104 were 695 [95% CI 53-7-90.0].
Seroconversion based on MNTso was reported in 76 (81-1% [95% CI 71 -4-88-1]) participants in the
6 meg with Algel-IMDG group. This suggests that GMTs were maintained after 28 days post dose two
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and 104 days. T-cell memory responses were also evaluated and found to be persistent among phase 1
vaccine recipients.

Phase 2Clinical trial

In the phase 2 trial, for the 6mcg Algel-IMDG group similar results were found with GMTs plaque
reduction neutralization test (PRNTso) at day 0 of 0-10 [95% CI 0.09-0.11], which then increased to
197:0 (95% CI 155-6-249-4) at day 56. Seroconversion based on PRNT;g at day 56 was reported in
174 (98-:3% [95% CI 95-1-99-7]) of 177 participants. GMTs (MNTsp) at day 56 werel60-1 (95% CI
135-8—188-8). Seroconversion based on MNTs at day 56 was reported in 171 (96:6% [95% C1 92-6—
98-5]) of 177 participants. IgG antibody titres (GMTs) to all epitopes (spike glycoprotein, receptor-
binding domain, and nucleocapsid protein) were detected after the administration of the vaccine. The
Th1/Th2 cytokine ratio indicated bias to a Th1 cell response at day 42.

Immunogenicity studies against Variants of Concern:

Neutralizing antibody titres (PRNTSso) of sera collected (4 weeks after the second dose) from 38 vaccine
recipients, who received the BBV 152 vaccine candidate in the Phase Il trial (no evidence of previous
SARS-CoV-2 infection) were evaluated to determine the immunogenicity of the BBV152 vaccine
candidate against of the three different virus strains including VOC Alpha (B.1.1.7). A representative
set of 20 serum samples of vaccine recipients were also tested to serve as comparison samples. Using
PRNTso values from these groups showed a non-significant difference (P> 0.035) in neutralization
between the three tested strains.

Further immunogenicity studies were done as described as follows: using sera of 28 BBV152
vaccinated individuals (no evidence of previous SARS-CoV-2 infection), collected during the phase II
clinical trial and sera samples collected from COVID-19 recovered individuals (n=17) PRNTs testing
was conducted. This demonstrated that neutralizing capacity against Delta Variants of Concern (VOC)
(B.1.617.1) was similar from sera of vaccinated individuals and that of recovered cases. Another study
was done to determine the IgG immune response and neutralizing activity of 19 convalescent sera
specimens obtained from recovered cases of COVID-19 and confirmed for VOC Alpha (B.1.1.7, [n =
2]), Beta (B.1.351 [n = 2]), B.1.1.28.2 (n = 2), B1 lineage (n = 13) (15-113 days post positive test).
The data were compared with sera from 42 participants immunized with BBV 152 as part of phase 11
clinical trial (2 months post the second dose). This study found a high level of cross-neutralization in
sera collected from variant infected individuals compared to those vaccinated with BBV 152. One other
study was reported where the neutralization antibodies in sera collected from COVID-19 recovered
cases (n=20) and vaccinees with two doses of BBV 152 (n=17) against VOC Beta (B.1.351) and VOC
Delta (B.1.617.2) compared. While there was a reduction in neutralization titers in sera of COVID-19
recovered cases (3.3-fold and 4.6-fold) and BBV 152 vaccinees (3. 0 and 2.7-fold) against VOC Beta
(B.1.351) and VOC Delta (B.1.617.2) respectively, there was cross neutralization against these two
VOCs.
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Phase 3 clinical trial
Efficacy

The phase 3 study is an ongoing, multi-centre, randomized, double-blind, placebo-controlled in India
that assesses the efficacy. safety, and immunogenicity of a two-dose regimen of BBV152 for the
prevention of symptomatic COVID-19 in adults aged 18 years and older. The study is being conducted
in 25 different sites in India. A total of 25,798 participants were randomized of whom 24,419 were
vaccinated with either two doses of BBV152 or placebo. The study included adults over 18 years of
age who were healthy or had stable medical conditions. It was relatively well-balanced among
subgroups with regard to age, comorbidities and sex. The study enrolled participants at 25 sites with
the ability to conduct RT PCR and serology for COVID-19, from November 16, 2020 to January 7,
2021. The time of study enrolment coincided with the emergence of new SARS-CoV-2 variants; some
participants within the study included these variants of concern. Efficacy results were based on the
primary analysis, which included 12,879 participants who received the vaccine and 12,874 participants
who received placebo, as first dose. This interim analysis included data up to May 17, 2021 and
included a median of 146 days of safety data available afer the first dose and a median of 99 days of
efficacy follow up two weeks after a second dose.

At the time of the reported per-protocol analysis, 130 laboratory-confirmed primary endpoint cases
were observed with an onset at least 14 days after vaccination with dose 2. Of these cases, 24 occurred
in the vaccinated group and 106 (occurred in the placebo group). The vaccine efficacy was found to
be 77.8% (95% CI: 65.2 — 86.4). Further analysis was conducted to look at secondary endpoints
including severe disease. In this analysis a total of 16 participants (1 vaccine recipient, 15 placebo
recipients) yielding a vaccine efficacy of 93:4% (95% CI: 57-1-99-8) against severe disease.

In the analysis of confirmed symptomatic COVID-19 cases a total of 79 variants were reported from
16,973 samples, 18 in the vaccine and 61 in the placebo group. Among 50 Delta (B.1.617.2) positive-
confirmed cases, 13 and 37 participants were in the vaccine and placebo arms, resulting in vaccine
efficacy of 65:2% (95% CI: 33-1-83:0).

The study design also included routine monthly PCR testing, therefore, the investigators were able to
determine efficacy against asymptomatic COVID-19 was 63:6% (95% CI: 29:0-82-4), with a total of
46 asymptomatic cases (13 in vaccine recipients and 33 in placebo recipients) (n = 6289).

Immunogenicity:

The GMT values for SARS-CoV-2 specific NAb were comparable across all groups at Day 0. At Day
56, in the groups who received BBV152 Lots 1, 2. 3, or placebo, the GMTs of SARS-CoV-2 NAb\,
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were 130.3 [95% CI: 105.8 - 160.4], 121.2 [95% CI: 97.6 — 150.5], 125.4 [95% CI: 101.3 — 155.1],
and 13.7 [95% CI: 10.7 — 17.4], respectively.The point estimate of GMT [95% Cls] ratios for SARS-
CoV-2 specific neutralizingantibody between all three pairs of lots was consistently similar: 1.075
[0.798 — 1.449] in Lot 1 vs. Lot 2; 1.039 [0.772 — 1.398] in Lot 1 vs. Lot 3; and 0.966 [0.714 — 1.308]
in Lot 2 vs. Lot 3. All the 95% Cls for the GMT ratios were contained within [0.5 — 2.0] for INDIA
and [0.67 — 1.5] for US-FDA, thus, meeting the predefined criterion for consistent immune response
across lots.

5.2 Pharmacokinetic properties:
Evaluation of pharmacokinetic properties is not required for vaccines.
5.3 Preclinical safety data

All the formulations were tested for immunogenicity in mice, rats, and rabbits. Mice, rats, and rabbits
were vaccinated on days 0, 7, and 14 (n+1 doses). Further, these formulations are tested for
immunogenicity, safety, and protective efficacy in the Syrian Hamster challenge model and Non-
Human Primates (Rhesus macaque) challenge model. The Hamsters were vaccinated on Days 0, 14,
and 35 (n+1 doses), the live SARS-CoV-2 virus was challenged through the intranasal route on Day
50. Likewise, the Rhesus macaques were vaccinated on Days 0 and 14, and the live SARS-CoV-2 virus
was challenged through intranasal and intratracheal routes on Day 28. All the formulations were found
to be safe, immunogenic, and provided effective protection to both the upper and lower respiratory
tract.

6. PHARMACEUTICAL PARTICULARS

6.1 List of Excipients

Aluminum hydroxide gel, TLR7/8 Agonist, 2-Phenoxyethanol, Phosphate Buffered Saline

6.2 Incompatibilities

The vaccine should not be mixed with any other medicinal products or active immunizing agents.
6.3 Shelf life

The expiry date of COVAXIN® is indicated on the label and carton of the vaccine. Do not use the
vaccine after the expiration date shown on the label and carton of the vaccine.

6.4 Special precautions for storage
Store at +2° to +8 °C, do not freeze. Discard if frozen.
Shake well before use. Keep out of reach of children. Protect from light.

Store vials in the original carton till the vial is used.
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7. PRESENTATION

COVAXIN® is presented in USP type 1 glass.
Single dose vial - 0.5mL

Multi dose vial - 2.5mL (5 dose)

Multi dose vial - 5.0mL (10 dose)

Multi dose vial - 10.0mL (20 dose)

Opened vials may be used in subsequent immunization session for up to a maximum of 28 days
provided that all of the following conditions are met (as described in the WHO policy statement: Multi-
dose vial Policy (MDVP) Revision 2014 WHO/IVB/14.07).

¢ The expiry date of the vaccine has not passed.

* The vaccine is approved for use for up to 28 days after opening the vial, as determined by WHO.
* The vaccine vial has been, and will continue to be, stored at+2°C to +8°C.

® The vaccines are stored under appropriate cold chain conditions.

¢ The vaccine vial septum has not been submerged in water.

e The aseptic technique has been used to withdraw all doses.

® The vaccine vial monitor (VVM), if attached, has not reached the discard point.

* An opened vial must be discarded immediately if any of the following conditions apply.

e Sterile procedures have not been fully observed.

e There is even a suspicion that the opened vial has been contaminated or

® There is visible evidence of contamination, such as a change in the appearance of floating particles.
o If the vaccine vial is frozen or breakage in the continuity of the vials (crack/leaks).

8. THE VACCINE VIAL MONITOR(OPTIONAL)
Presentation available with or without vaccine vial monitor

Vaccine Vial Monitors (VVM7) dot is on the seal of 0.5mL vials and VVM7 is part of the label on
2.5mL,5mL & 10mLCOVAXIN ® vials supplied through Bharat Biotech. VVM7 are supplied by
TEMPTIME Corporation, USA. This is a time-temperature sensitive dot that provides an indication of
the cumulative heat to which the vial has been exposed. It warns the end-user when exposure to heat
is likely to have degraded the vaccine beyond an acceptable level.
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Vaccine Vial Monitors (Optional)
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The interpretation of the VVM7 is simple: Focus on the central square: its color will change
progressively. As long as the color of this square is lighter than the color of the ring, the vaccine can
be used. As soon as the color of the central square is the same color as the ring or of a darker color
than the ring, the vial should be discarded.

9. MARKETING AUTHORIZATION NUMBER(S)
MF/BIO/21/000002, dated 3 January, 2021.

10. MARKETING AUTHORIZATION HOLDER:
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Bharat Biotech International Limited,

Sy. No. 230, 231 and 235, Genome Valley,

Turkapally, Shamirpet Mandal,

Medchal-Malkajgiri District - 500 078,

Telangana State, India.

E-mail: feedback@bharatbiotech.com | www .bharatbiotech.com

For complaints and suggestions about the product and any adverse event,
Please email to feedback@bharatbiotech.com or call on Toll-free number: 1800 102 2245%*
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For use only of a Registered Medical Practitioner or Hospital or Laboratary

Whole Virion, Inactivated Coronavirus (SARS-CoV-2)
Vaccine

COVAXIN®

1. NAME AND DESCRIPTION OF THE MEDICINAL PRODUCT:

COVAXIN® (Whole Virion Inactivated Coronavirus (SARS-CoV-2) Vaccine) is a white to off white, opalescent
suspension free from extraneous particles containing 6 pg of Whole Virion, Inactivated SARS-CoV-2 Antigen (strain
NIV-2020-770).

2. QUALITATIVE AND QUANTITATIVE COMPOSITION:

Each dose of 0.5mL contains:

Whole Virion, Inactivated Coronavirus (SARS-CoV-2) Antigen (Strain: NIV-2020-770) ............... 6 ug
Aluminium Hydroxide Gel equivalent to A+ ...coeevicccceircneeennienn, 0,25 Mg
TR /B AB BT s S S B i v e 15 18
2-PINEROXVBLNEIIOL 0. vocmmmmens insstevimimsmes it s o s O TG
Phosphate Buffered Saline ..........ccovvienviieioieriniorn e iesesissesinenens @25, 10 0.5 mL

3. PHARMACEUTICAL FORM
Sterile suspension for injection.
4. CLINICAL PARTICULARS

4.1 Therapeutic indication

COVAXIN® is indicated for active immunization against SARS-CoV-2 Virus infection for age >18years. The vaccine is
permitted for restricted use in emergency situation in public interest, under the provisions of New Drugs and
Clinical Trials Rules, 2019, under the Drugs & Cosmetics Act 1940,

4.2 Posology and method of administration.
COVAXIN® should be administered as two doses on Day 0 and Day 28.

Method of administration: Intramuscular injection (IM).

Itis recommended that individuals who receive a first dose of COVAXIN® complete the vaccination course with
COVAXIN®
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4.3 Contraindications

* Hypersensitivity to any constituents of the vaccine.

4.4 Special warnings and precautions for use

Do not administer intravenously, intradermally, or subcutaneously.
Like all other vaccines, supervision and appropriate medical treatment should always be available to treat
any anaphylactic reactions following immunization.

* Concurrent illness: As with other vaccines, administration of COVAXIN® should be postponed in
individuals suffering from an acute severe febrile illness/acute infection.

» Thrombocytopenia and coagulation disorders: As with other intramuscular injections, COVAXIN® should
be given with caution to individuals with thrombocytopenia, any coagulation disorder or to persons on
anticoagulation therapy, because bleeding or bruising may occur following an intramuscular
administration in these individuals.

¢ Immunocompromised individuals: It is not known whether individuals with impaired immune
responsiveness, including individuals receiving immunosuppressant therapy, will elicit the same response
as immunocompetent individuals to the vaccine regimen. Immunocompromised individuals may have
relatively weaker immune response to the vaccine regimen.

*  Paediatric population: Clinical trials for the evaluation of Safety and Efficacy of COVAXIN® in children and
adolescents (aged below 18 years) are ongoing. Limited data are available

¢ Interchangeability: No data are available on the use of COVAXIN® in persons that have previously received
partial vaccine series with another COVID-19 vaccine.

* Vaccinees should remain under medical supervision for at least 30 minutes after vaccination.

Before administration, the vaccine vial should be shaken well to obtain a uniform, whitish translucent suspension.
Vial should be visually checked for the presence of any particulate matter or other colouration, if any, prior to its
administration. If in doubt, do not use the contents of the vial. COVAXIN® should not be mixed with other vaccines.

4.5 Interaction with other medicinal products.

No interaction studies have been performed. Concomitant administrations of COVAXIN® with other medicinal
products have not been studied.

4.6 Pregnancy and Lactation

Safety, efficacy, and immunogenicity have not been established in pregnant women and nursing mothers, though
vaccine is permitted in lactating mothers. Available data on COVAXIN® Vaccine administered to pregnant women
are insufficient to inform vaccine associated risks in pregnancy.

The use of COVAXIN® in pregnant women is recommended only if the benefits of vaccination to the pregnant
woman outweigh the potential risks. To help pregnant women make this assessment, they should be provided
with information about the risks of COVID-19 in pregnancy (including, for example, that some pregnant women are
at increased risk of infection or have co-morbidities that add to their risk of severe disease), the likely benefits of
vaccination in the local epidemiologic context, and the current limitations of the safety data in pregnant women.

4.7 No studies on the effect of COVAXIN® on the ability to drive and use machines have been performed.
4.8 Undesirable effects

Clinical Trial Experience
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Safety of the COVAXIN® vaccine was evaluated in the ongoing Phase 1,Phase 2 and Phase 3 studies.
Phase 1 clinical trial

The Phase 1 clinical trial was conducted in India in 375 healthy adult volunteers.The first 50 participants enrolled
were monitored for 7 days after vaccination, and on the basis of the independent data safety monitoring board
review of masked safety data, the trial was allowed to continue with enrolment of the remaining participants into
all groups.Participants were randomly assigned to receive either one of three vaccine formulations (3 pg with
Algel-IMDG, 6 pg with Algel-IMDG, or 6 pg with Algel) or an Algel only control vaccine group.After both doses,
solicited local and systemic adverse reactions were reported by 17 (17%; 95% Cl 10-5-26-1) participants in the 3 ug
with Algel-IMDG group, 21 (21%; 13-8—30-5) in the 6 ug with Algel-IMDG group, 14 (14%; 8-1-22-7) in the 6 ug with
Algel group, and ten {10%; 6-9-23-6) in the Algel-only group. The most common solicited adverse events were
injection site pain (17 [5%] of 375 participants), headache (13 [3%]), fatigue (11 [3%]), fever (nine [2%]), and
nausea or vomiting (seven [2%]). All solicited adverse events were mild (43 [69%)] of 62) or moderate {19 [31%])
and were more frequent after the first dose. One serious adverse event of viral pneumonitis was reported in the 6
pg with Algel group, unrelated to the vaccine

Phase 2 clinical trial

The Phase 2 clinical trial was conducted in India in 380 adolescents and healthy adult volunteers.Participants were
randomly assigned (1:1) to receive either 3 pg with Algel-IMDG or 6 g with Algel-IMDG.After both doses, the most
common solicited adverse events were injection site pain, reported in five (2-6% [95% Cl 0-9-6-0]) of 190
participants in the 3 pg with AlgellMDG group and six (3:2% [1:2-6-8]) of 190 participants in the 6 pg with Algel-
IMDG group. Most adverse events were mild (69 [89%] of 78 participants) and resolved within 24 h of onset. At 7
days after the second dose, solicited local and systemic adverse reactions were reported in 38 (20-0% [14-7-26:5])
of 190 participants in the 3 pg with Algel-IMDG group and 40 (21-1% [15-6-27-7]) of 190 participants in the & ug
with Algel-IMDG group. No association between the dose of vaccine and the number of adverse events was
observed. The most common adverse event in the phase 2 trial was pain at the injection site, followed by
headache, fatigue, and fever. No severe or life-threatening (ie, grade 4 and 5) solicited adverse events were
reported. No significant differences in safety were observed between the two groups.

No significant difference in the proportion of participants who had a solicited local or systemic adverse reaction in
the 3 pg with Algel-IMDG group (38 [20-0%; 95% Cl 14-7-26-5] of 190) and the 6 ug with Algel-IMDG group (40
[21-1%; 15-5-27-5] of 190) was observed on days 0~7 and days 28-35; no serious adverse events were reported in
the study.

Phase 3 clinical Trial

Safety

BBV152 demonstrated an acceptable safety and reactogenicity profile in adults >18 years of age, including adults
260 years of age (including those with comorbidities associated with an increased risk of progressing to
severe/critical COVID-19). In line with other inactivated vaccines, hypersensitivity reactions fallowing immunization
with BBV152 were rare and usually nonserious. Severe allergic (anaphylactic) reactions have not been reported in
BBV152 clinical studies to date.

A total of 5959 adverse events (AEs) were reported by 3194 subjects, with a comparable proportion (12.4%) of
subjects experiencing at least one AE in the BBV152 and placebo groups. The AEs reported in the BBV152 ar
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were mild (11.2%), moderate (0.8%), or severe (0.3%) and were comparable to the placebo group (mild
[10.8%], moderate [1.1%], and severe [0.4%]). A total of 106 serious adverse events (SAEs) were reported by 99
subjects in the study; 40 events in the BBV152 group and 66 events in the placebo group. Overall, the placebo
group (60 [0.47%] subjects) had a higher incidence of SAEs as compared to the BBV152 group (29 [0.30%]
subjects). Only one SAE (Immune thrombocytopenia) under the System Organ Class of ‘blood and lymphatic
disorders’ was considered related to BBV152 administration. There were 15 deaths in the study, none of which
were considered by the investigators to be related to BBV152 or placebo; 6 deaths were reported to be related to
COVID-19. In the BBV152 group, there were 5 deaths all due to causes unrelated to vaccination. These causes
included haemorrhagicstroke,metastaticovarian cancer, cardiac arrest, COVID-19 and sudden cardiac
arrest/intracranial haemorrhage (unconfirmed). Ten deaths in the placebo group were due to unrelated conditions
and included cardiopulmonary failure, cardiac arrest probably due to acute coronary syndrome and with
underlying hypertension, COVID 19 (5 subjects), 1 death with unknown cause and symptoms of headache, and 2
deaths which remain to be determined.

No anaphylactic events were reported.

Approximately 9% of subjects experienced at least one solicited AE within 7 days post vaccination; overall
incidence rates of solicited AEs were lower after Dose 2 (4.3% subjects) than Dose 1 (5.9% subjects) and tended
to be slightly higher in the BBV152 group than the placebo group. Among the local or systemic solicited AEs,
only local injection pain was reported with an incidence >1% after either dose and an overall combined incidence
of about 4% across groups. Similar proportions of subjects in BBV152 (3.04%) and placebo (2.78%) groups
reported local pain after the first dose, falling to 1.81% and 1.62% subjects after the second dose, respectively.
Other frequently reported local AEs included injection site erythema, injection site induration, and injection site
swelling, reported by < 0.3% of subjects in any group after either dose.

Solicited systemic AE were reported less frequently —in 2.57% and 1.92% subjects after Dose 1; and in 1.8% and
1.6% subjects after Dose 2 in the BBV152 and placebo groups, respectively. The most frequent solicited systemic
AE overall was headache, followed by pyrexia, fatigue and myalgia; all with incidences below 1% in both groups. A
total of 767 unsolicited AEs were reported from 450 subjects; 1.76% in the BBV152 group and 1.74% in the placebo
group. All unsolicited AEs occurred in <1% of subjects with a comparable incidence between BBV152 and placebo
groups; the most common events were pyrexia, cough, headache, and oropharyngeal pain. Immediate AEs within
30 minutes were observed in only 0.1 % of subjects post Dose 1 and 0.04% of subjects post Dose 2. A higher
number of immediate AEs within 30 minutes post-dose were observed in the placebo group (29 events, 23
subjects) as compared to the BBV152 group (14 events, 12 subjects); most of these immediate AEs occurred post
Dosel.The proportion of subjects experiencing any MAAEs and AESls were comparable between the BBV152 and
placebo groups. Adverse events led to discontinuation of study intervention in overall 19 subjects —13 subjects in
the BBV152 group and 6 subjects in the placebo group. Overall, BBV152 exhibited a good reactogenicity profile
with similar rates of solicited, unsolicited, and serious adverse events, and AESls in BBV152 and placebo
groups.

Adverse reactions observed during clinical studies are listed below by the frequency categories as: very common
(21/10); common (21/100 to <1/10); uncommon (21/1000 to <1/100); rare (21/10000 to <1/1000).

Adverse Events observed in Phase 3 clinical trial of BBV152:

MedDRA System Organ Class Frequency Adverse reactions
Nervous system disorders Common Headache
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Uncommon Dizziness |
Respiratory, thoracic and mediastinal
disorders Common Cough
Uncommon Oropharyngeal Pain
Musculoskeletal and connective tissue
disorders Common Myalgia
Uncommon Arthralgia
Gastrointestinal disorders Uncommon Nausea
Uncommon Diarrhoea
Skin and subcutaneous tissue disorders Uncommon Pruritus
General disorders and administration site Injection site pain, Pyrexia,
conditions Common Fatigue
Injection site erythema,
Injection site induration,
Injection site swelling,
Uncommon Injection site pruritus, Chills

Based on a safety review conducted by the National AEFI (Adverse Event Following Immunization) Committee to
the Ministry of Health & Family Welfare, after administration of 6,784,562 doses of BBV152, there were no
potential thromboembolic events reported through the CO-WIN platform.

Data on medically attended adverse events (MAAEs), serious adverse events (SAEs) and deaths were collected
from all 25,798 participants who received a study vaccination and will continue to be collected for a total of 1 year.

4.9 Immune Response and Efficacy

COVID-18 disease is caused due to SARS-CoV-2 virus infection.

Immunogenicity studies in humans {Phase 1 and 2)

The Phase 1 trial showed seroconversion rates (%) were 91:9% in the 6 mcg with Algel-IMDG post dose 2. Post 28
days second-dose Geometric mean titres (GMTs) were 66-4 [95% CI 53-4-82-4] in the 6 mcg Algel IMDG group
based on MNTso. CD4+ and CD8+ T-cell responses were detected in a subset of 8 participants from 6 mcg Algel-
IMDG groups. Additionally, IgG using ELISA assays were determined against spike (S1) glycopratein, receptor-
binding domain, and nucleocapsid protein of SARS-CoV-2 increased rapidly after the administration of the two-
dose regimen. The mean isotyping ratios (IgG1/1gG4) were greater than 1 for the vaccinated group, which was
indicative of a Th1 bias in immune response.

Three months after dose two receipt, follow up serum samples were collected from the Phase 1 study participants.
In the 6mcg group, GMTs (MNT50) at day 104 were 69-5 [95% Cl 53-7-90.0]. Seroconversion based on MNTss was
reported in 76 (81-1% [95% CI 71-4-88-1]) participants in the 6 mcg with Algel-IMDG group. This suggests that
GMTs were maintained after 28 days post dose two and 104 days. T-cell memory responses were also evaluated
and found ta be persistent among phase 1 vaccine recipients.
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In the phase 2 trial, for the 6mcg Algel-IMDG group similar results were found with GMTs plague reduction
neutralization test (PRNTsq) at day 0 of 0-10 [95% CI 0.09-0.11), which then increased to 197-0 (95% Cl 155-6—
249-4) at day 56. Seroconversion based on PRNTso at day 56 was reported in 174 (98-3% [95% Cl 95-1-99-7)) of
177 participants. GMTs (MNTzs) at day 56 were160:1 (95% C| 135-8—188-8). Seroconversion based on MNTS0 at
day 56 was reported in 171 (96-6% [95% C1 92-6-98-5]) of 177 participants. IgG antibody titres (GMTs) to all
epitopes (spike glycoprotein, receptor-binding domain, and nucleocapsid protein) were detected after the
administration of the vaccine. The Th1/Th2 cytokine ratio indicated bias to a Th cell response at day 42.

Immunogenicity studies against Variants of Concern:

Neutralizing antibody titres (PRNTso) of sera collected (4 weeks after the second dose) from 38 vaccine recipients,
who received the BBV152 vaccine candidate in the Phase |l trial {no evidence of previous SARS CoV-2 infection)
were evaluated to determine the immunogenicity of the BBV152 vaccine candidate against of the three different
virus strains including VOC Alpha (B.1.1.7). A representative set of 20 serum samples of vaccine recipients were
also tested to serve as comparison samples. Using PRNTso values from these groups showed a non-significant
difference (P > 0.05) in neutralization between the three tested strains.

Further immunogenicity studies were done as described as follows: using sera of 28 BBV152 vaccinated individuals
(no evidence of previous SARS CoV-2 infection), collected during the phase |l clinical trial and sera samples
collected from COVID-18 recovered individuals (n=17) PRNTss testing was conducted. This demonstrated that
neutralizing capacity against Delta Variants of Concern (VOC) (B.1.617.1) was similar from sera of vaccinated
individuals and that of recovered cases. Another study was done to determine the IgG immune response and
neutralizing activity of 19 convalescent sera specimens obtained from recovered cases of COVID-19 and confirmed
for VOC Alpha (B.1.1.7, [n = 2]), Beta (B.1.351 [n = 2]), B.1.1.28.2 (n = 2), B1 lineage (n = 13) (15-113 days post
positive test). The data were compared with sera from 42 participants immunized with BBV152 as part of phase 11
clinical trial (2 months post the second dose). This study found a high levels of cross-neutralization in sera
collected from variant infected individuals compared to those vaccinated with BBV152. One other study was
reported where the neutralization antibodies in sera collected from COVID-19 recovered cases (n=20) and
vaccinees with two doses of BBV152 (n=17) against VOC Beta (B.1.351) and VOC Delta (B.1.617.2) compared. While
there was a reduction in neutralization titers in sera of COVID-19 recovered cases (3.3-fold and 4.6-fold) and
BBV152 vaccinees (3. 0 and 2.7 fold) against VOC Beta (B.1.351) and VOC Delta (B.1.617.2) respectively, there was
cross neutralization against these two VOCs.

Phase 3 clinical trial

Efficacy

The phase 3 study is an ongoing, multi-center, randomized, double-blind, placebo-controlled in India that assesses
the efficacy, safety, and immunogenicity of a two-dose regimen of BBV152 for the prevention of symptomatic
COVID-19 in adults aged 18 years and older. The study is being conducted in 25 different sites in India. A total of
25,798 participants were randomized of whom 24,419 were vaccinated with either two doses of BBV152 or
placebo. The study included adults over 18 years of age who were healthy or had stable medical conditions. It was
relatively well-balanced among subgroups with regard to age, comorbidities and sex. The study enrolled
participants at 25 sites with the ability to conduct RT PCR and serology for COVID-19, from November 16, 2020
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analysis, which included 12,879 participants who received the vaccine and 12,874 participants who received
placebo, as first dose. This interim analysis included data up to May 17, 2021 and included a median of 146 days of
safety data available after the first dose and a median of 99 days of efficacy follow up two weeks after a second
dose.

At the time of the reported per-protocol analysis, 130 laboratory-confirmed primary endpoint cases were observed
with an onset at least 14 days after vaccination with dose 2. Of these cases, 24 occurred in the vaccinated group
and 106 (occurred in the placebo group. The vaccine efficacy was found to be 77.8% (85% Cl: 65.2 — 86.4). Further
analysis was conducted to look at secondary endpoints including severe disease. In this analysis a total of 16
participants (1 vaccine recipient, 15 placebo recipients) yielding a vaccine efficacy of 93-4% (95% Cl: 57-1-99-8)
against severe disease.

In the analysis of confirmed symptomatic COVID-19 cases a total of 79 variants were reported from 16,973
samples, 18 in the vaccine and 61 in the placebo group. Among 50 Delta (B.1.617.2) positive-confirmed cases, 13
and 37 participants were in the vaccine and placebo arms, resulting in vaccine efficacy of 65-2% (95% Cl: 33-1-
83.0).

The study design also included routine monthly PCR testing, therefore, the investigators were able to determine
efficacy against asymptomatic COVID-19 was 63-6% (95% Cl: 29-0-82-4), with a total of 46 asymptomatic cases (13
in vaccine recipients and 33 in placebo recipients) (n = 6289).

Immunogenecity:

The GMT values for SARS-CoV-2 specific nAb were comparable across all groups at Day 0. At Day 56, in the groups
who received BBV152 Lots 1, 2, 3, or placebo, the GMTs of SARS-CoV-2 nAb were 130.3 [95% Cl: 105.8 - 160.4],
121.2 [95% CI: 97.6 — 150.5], 125.4 [95% Cl: 101.3 — 155.1], and 13.7 [95% CI: 10.7 - 17.4], respectively.The paint
estimate of GMT [95% Cls] ratios for SARS-CoV-2 specific neutralising antibody between all three pairs of lots were
consistently similar: 1.075 [0.798 — 1.449] in Lot 1 vs. Lot 2; 1.039 [0.772 — 1.398] in Lot 1 vs. Lot 3: and 0.966
[0.714 - 1.308] in Lot 2 vs. Lot 3. All the 95% Cls for the GMT ratios were contained within [0.5 — 2.0] for INDIA and
[0.67 —1.5] for US-FDA, thus, meeting the predefined criterion for consistent immune response across lots.

4.10 Overdose:

No case of overdose has been reported.
5. PHARMAACOLOGICAL PROPERTIES
5.1. Pharmacodynamic properties

COVID-19 disease is caused due to SARS-CoV-2 virus infection. COVAXIN® has been studied in an ongoing Phase 1
and 2 clinical studies for safety and immunogenicity and found to be safe and immunogenic. In the ongoing Phase
3 trial, COVAXIN® has been shown to prevent COVID-19 following 2 doses of vaccine given 4 weeks apart based on
the interim analysis showing vaccine efficacy to be 77.8% . The duration of protection against COVID-19 is currently
unknown.

5.2 Pharmacokinetic properties:
Evaluation of pharmacokinetic properties is not required for vaccines.

5.3 Preclinical safety data
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All the formulations were tested for immunogenicity in mice, rats, and rabbits. Mice, rats, and rabbits were
vaccinated on days O, 7, and 14 (n+1 doses). Further, these formulations are tested for immunogenicity, safety, and
protective efficacy in the Syrian Hamster challenge model and Non-Human Primates (Rhesus macague) challenge
model. The Hamsters were vaccinated on Days 0, 14, and 35 (n+1 doses), the live SARS-CoV-2 virus was challenged
through the intranasal route on Day 50. Likewise, the Rhesus macaques were vaccinated on Days 0 and 14, and the
live SARS-CoV-2 virus was challenged through intranasal and intratracheal routes on Day 28. All the formulations
were found to be safe, immunogenic, and provided effective protection to both the upper and lower respiratory
tract.

6. PHARMACEUTICAL PARTICULARS

6.1 List of Excipients

Aluminium hydroxide gel, TLR7/& Agonist, 2-Phenoxyethanol, Phosphate Buffered Saline

6.2 Incompatibilities

The vaccine should not be mixed with any other medicinal products or active immunizing agents.
6.3 Shelf life

The expiry date of COVAXIN® is indicated on the label and carton of the vaccine. Do not use the vaccine after the
expiration date shown on the label and carton of the vaccine.

6.4 Special precautions for storage

Store at +2° to +8 °C, do not freeze. Discard if frozen.

Shake well before use. Keep out of reach of children. Protect from light.
Store vials in the original carton till the vial is used.

7. PRESENTATION

COVAXIN® is presented in USP type 1 glass.

Single dose vial - 0.5mL

Multi dose vial - 2.5mL (5 dose)

Multi dose vial - 5.0mL (10 dose)

Multi dose vial - 10.0mL (20 dose)

Opened vials may be used in subsequent immunization session for up to a maximum of 28 days provided that all of
the following conditions are met (as described in the WHO policy statement: Multi-dose vial Policy (MDVP)
Revision 2014 WHOQ/IVB/14.07),

* The expiry date of the vaccine has not passed.
* The vaccine is approved for use for up to 28 days after opening the vial, as determined by WHO
e The vaccine vial has been, and will continue to be, stored at+2°C to +8°C
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The vaccines are stored under appropriate cold chain conditions.
® The vaccine vial septum has not been submerged in water.
* The aseptic technigue has been used to withdraw all doses.
¢ The vaccine vial monitor (VWM), if attached, has not reached the discard point.
An opened vial must be discarded immediately if any of the following conditions apply.
* Sterile procedures have not been fully observed.
® There is even a suspicion that the opened vial has been contaminated or
* There is visible evidence of contamination, such as a change in the appearance of floating particles.
e If the vaccine vial is frozen or breakage in the continuity of the vials { crack/leaks ).

8. The Vaccine Vial Monitor( Optional )
Presentation available with or without vaccine vial monitor

Vaccine Vial Monitors (VWM7) dot is on the seal of 0.5mL vials and VWM7 is part of the label on 2.5mL5mL &
10mLCOVAXIN ® vials supplied through Bharat Biotech. VWM?7 are supplied by TEMPTIME Corporation, USA. This is
a time-temperature sensitive dot that provides an indication of the cumulative heat to which the vial has been
exposed. It warns the end-user when exposure to heat is likely to have degraded the vaccine beyond an acceptable
level.

Vaccine Vial Monitors ....... (Optional)

A A
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darker
than circle

Square Is Square
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outer circle circte
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A shade That 5 bphler than the auler cigle ang
CONNGES 10 arken with lsme 3noion saposise 1o heal

inform your supervisor

Cumulative heat exposure over time

s A

The interpretation of the VVM?7 is simple; Focus on the central square; its colour will change progressively. As long
as the colour of this square is lighter than the colour of the ring, the vaccine can be used. As scon as the colour of
the central square is the same colour as the ring or of a darker colour than the ring, the vial should be discarded.

Revision date: August 2021 \
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Sy. No. 230, 231 and 235, Genome Valley,

Turkapally, Shamirpet Mandal,

Medchal-Malkajgiri District - 500 078,

Telangana State, India.

E-mail: feedback@bharatbiotech.com | www.bharatbiotech.com

For complaints and suggestions about the product and any adverse event,
Please email to feedback@bharatbiotech.com Qr call on Toll-free number: 1800 102 2245*

*For India only
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